6060000000600

306 216 691 111 - 08/08 - 001

Montage- und Betriebsanleitung
Navod k montazi a provozu
Montage- og driftsvejledning
Instrucciones de montaje y de servicio
Notice de montage et d’utilisation
Asennus- ja kayttoohjeet

Installation and Operating Instructions
Odnyieg TotroUETNONG KAl AEITOUPYIOG
Istruzioni di montaggio e per l'uso
Monterings- og bruksanvisning
Montage- en gebruikshandleiding
Monterings- och bruksanvisning

Instrukcja montazu i eksploatacji

Citroén Fiat Peugeot
Jumper Ducato Boxer
Kastenwagen/Kombi, Pritschenfahrzeuge;auch 4x4

WESTFALIA

1



Lieferumfang der
Anhangevorrichtung

@ Objem dodani tazného zafizeni

Anhaengertreekkets
leveringsomfang

e Volumen de suministro del enganche

Pieces comprises dans la fourniture
de I'attelage

@ Vetokoukun toimituksen sisalto
@ Scope of delivery of towing hitch

MepieXOUEVO TOU TTOKETOU TNG
o@aIPIKAG KEQAARG {eUENG pE
oTNPIYHA

o Dotazione del gancio di traino
¢ Leveringsomfang for tilhengerfestet
@ Leveringsomvang trekhaak

e Dragkrokens leveransspecifikation

Zakres dostawy haka
holowniczego

1
2
3
4
5
6
7 ﬁ
8 | 4x @fﬁ M14x1,5x55 (8.8)
9| 2x f M10x135 (10.9)
10| 10x ¢ M10x40 (10.9)
n|ix © 15x28x2,5
12| 20« © 10,5x21x2
13 | 12x M10 (10)
14| 1x

]
| )




60660 © 0000600

Lieferbare Ersatzteilumfange Anhéangevorrichtung
Dodatelné nahradni dily tazného zarizeni

Reservedele, der kan leveres til anhaengertraekket
Volumen de piezas de repuesto suministrables del enganche
Pieces derechange disponibles pour I'attelage
Vetokoukun toimitettavissa olevat varaosat

Available spare parts for towing hitch

KatdAoyog TwvV S10UECIHWY aVTAAAOGKTIKMV TNG OQAIPIKNG KEQAANG {eUENG pE
oTNPIYHA

Pezzi di ricambio disponibili per il gancio di traino
Reservedeler for tilhengerfestet som kan leveres
Leverbare reserve-onderdelen t.b.v. trekhaak
Dragkrokens reservdelsspecifikationer

Zakres dostarczanych czesci zamiennych haka holowniczego

906 216 650 001
2-14




T
7 §§Ef

GELXOLIN

"
@g&é/ .

OvX0LN

OvXOLIN

Or_\/_/e
erNxm O_‘

ZXLZXS'0L &

»V .

)

RO

%)

= v/

i\\/\m_xs
" &
X ZXG*
ZXLZXq 0l &r
OV IXG LXYLIN

m.mxwmxmr

\\%

—0PX0LIN
Zx1exs ol

”\H«)W
E
=
=
=
=
=
=
=
=
ﬂ

SOV LXG LXPLIN

G'ZX8ZXG )

ZxLZxgol

-

rl/f, A

ok

——

Zxs'ol /

.VXO—\E -n-

OvX0LIN-g

Y

ES—GGXG XY LIN

JUDLIIL,

%)])“

=G 2X8XS

T

GGXG XY LIN

. >G'ZXZXG |

GGXG' _\xv:\,_

@

%)»)]D)DW

mﬂ 'ZX82XG)

>G'ZXZXG |



DK -
Cz -

E-
FIN -

GB -
GR-

Der Freiraum nach Anhang VII, Abbildung 30 der Richtlinie 94/20/EG ist zu gewéhrleisten.

Frirummet skal overholdes iht. bilag VII, fig. 30 i direktiv 94/20/EF.

Volny prostor ve smyslu P¥ilohy VII, obr. 30 Smérnice ¢. 94/20/EG musi byt zaru&en.

Debe garantizarse el espacio libre, conforme al anexo VI, figura 30 de la directiva comunitaria CE/94/20.
La zone de dégagement doit étre garantie conformément a I'annexe VI, illustration 30 de la directive 94/
20/CE.

Vapaa tila on taattava direktiivin 94/20/EY liitteen VII, kuvan 30 mukaisesti.

The clearance specified in appendix VII, diagram 30 of guideline 94/20/EG must be guaranteed.

Mpétrel va eEac@alileTal o eAeUBePOC xwpog auupwva Je 1o Trapdptnua VI, eikéva 30 Tng Odnyiag 94/
20/EOK.

Biztositani kell a 94/20/EK iranyelv szerinti, VII. szamu fliiggelék 30. abraban jel6lt szabad teret.

Deve essere garantito lo spazio libero secondo l'allegato VII, figura 30 della direttiva 94/20/CE.
Frirommet etter tillegg VI, avbilding 30 i direktiv 94/20/EEC skal overholdes.

De tussenruimte conform supplement VII, afbeelding 30 van de richtlijn 94/20/EG moet in acht worden
genomen.

Garantir a zona livre, conforme Anexo VI, grafico 30 da Norma 94/20/CE.

Nalezy zagwarantowac przestrzen swobodng wedtug zatacznika VI, ilustracja 30 wytycznej 94/20/EG .
Spelrummet enligt bilaga VI, figur 30 i riktlinje 94/20/EG skall garanteras.

Zagotoviti zracnost po priklopu VII, slika 30, smernice 94/20/EG .

Volny priestor v zmysle Prilohy VII, obr. 30 Smernice ¢. 94/20/EG musi byt’ zaru¢eny.

94/20/EG Yo6netmelidi, Ek VII, Resim 30'da belirtilen serbest alan byrakylmalydyr.

M

\

3
%) © N
> 29 ° Iy
> == Q 2 Q
N c 2 O O = S ©
£ & €5 Gz 8§ £ T
T O e S3o S BN
L N3¢ E€0v 2223 o
%®>\9\3_\O< O 50 EOE =
2 >="3 2 ©
= ] - 2850w 320,520 ;8
= Co20532= rFrEEXRS2,y w28
. 1. 288 g 220 ws oSN RED
= /rn|n.65 = 8E8cEGOoRNRE=ZETSRENOR
E 8% p@2aenCgo o8 3 ES
D0 EODVNET VDOEZTT DS - 5,
A Hq_:'O:_mCDm_:o>8 ,,_,,_S,N B
Ego 882 >S5 0HEO0CLTT
d CPULNCTo R AI2 £ cE=Zc
nBESsECcccrJoETo S e E
‘ o P>V cEZSpga=8acgs5a388
M - & O=350EGCIODe=TBE==x€8322
m * A= oC2ERLeBTE L9
= Ecxcc=8S5<¢ LT = NESCS S
g = § cEeT530585°08288y-2E
= oy o FeeCec¥EEgEE220508
= 2 Q
A § 85898 2EEgPELas5Tg S
M oX NO =S Ko 2 T 206 S X C
Il ===o0gag5o0 c 8= [ = .
- SZ 0820030 ESX0VOTD50TL
ol N2 O ScgrFe> o >+ T O°
5 Al - P eS © & =0 = £ L2La
[ mMm DO 00 -8 =0pg=0LTCCT®
ok £2>00aTE>csa>00a0>aak
—
1
! [ . 1 OlI
|¥N||mell' 1Y X v
OO0 WLLOOIT _=Zz=2 onununmkE
\::
v
*v?& A
o

LN,
~
=

E

min. 75
A
S
=
N
S
e———

max. 30° |




DK -
Cz -

FIN -

GB -

GR -

SLO -

SK -

TR-

Der Handhebel Freiraum von Bolzenkupplungen nach Anhang VII, Abbildung 33 der Richtlinie
94/20/EG ist zu gewahrleisten.

Frirummet for boltkoblingernes handtag skal overholdes iht. bilag VII, fig. 33 i direktiv 94/20/EF.
Volny prostor ru€ni paky Cepovych spojek ve smyslu Prilohy VII, obr. 33 Smérnice C.
94/20/EG musi byt zarucen.

Debe garantizarse el espacio libre para la palanca manual en los enganches por pernos,
conforme al anexo VII, figura 33 de la directiva comunitaria CE/94/20.

La zone de dégagement du levier de I'axe d'attelage doit étre garantie conformément a
['annexe VI, illustration 33 de la directive 94/20/CE.

Vetoaisakytkimien kasivivun vapaa tila on taattava direktiivin 94/20/EY liitteen VII, kuvan 33
mukaisesti.

The hand lever clearance of bolt couplings specified in appendix VII, diagram 33 of guideline
94/20/EG must be guaranteed.

Mpétel va e€aoc@alifeTal 0 EAeUBEPOG XWPOGS YIA TOV XEIPOPOXAO CUOTNUATWY (EUENG WE TTEIPO
oupgwva pe 1o TrTapaptnua VI, eikéva 33 1ng Odnyiag 94/20/EOK.

Biztositani kell a csapos tengelykapcsolok kézikarjanak szabad terét a 94/20/EK
iranyelv VII. fuggelékének 33. szamu abraja szerint.

Per la leva a mano deve essere garantito lo spazio libero dai giunti a pioli secondo I'allegato VI,
figura 33 della direttiva 94/20/CE.

Frirommet for boltkoplingers handtak etter tillegg VII, avbilding 33 i direktiv 94/20/EEC skal
overholdes.

De hendeltussenruimte van boutkoppeling volgens supplement VII, afbeelding 33 van de
richtlijn 94/20/EG moet in acht worden genomen.

Garantir as zonas livres para alavancas de acoplamentos por pinos, conforme Anexo VII,
grafico 33 da Norma 94/20/CE.

Nalezy zagwarantowa¢ swobodng przestrzen dzwigni recznej sprzegiet palcowych
wedtug zatgcznika VI, ilustracja 33 wytycznej 94/20/EG .

Spelrummet for bultkopplingens mandverspak enligt bilaga VII, figur 33 i riktlinje 94/20/EG skall
garanteras.

Zagotoviti zratnost ro€nega vzvoda sklopk sornikov, po priklopu VI, slika 33 ,
smernice 94/20/EG.

Volny priestor ru€nej paky Capovych spojek v zmysle Prilohy VII, obr. 33 Smernice C.
94/20/EG musi byt zaruc€eny.

Pimli kavramalar icin 94/20/EG Yonetmelidi, EK VII, Resim 33'te belirtilen el kolu serbest
alany byrakylmalydyr.




Anhangevorrichtung anhangebock Q

ohne Elektrosatz
Hersteller: WESTFALIA-AUTOMOTIVE GmbH Westfalia-Bestell - Nr.: 306 216
Fiat-Bestell - Nr.: 46 216 202

Genehmigungsnummer nach Richtlinie 94/20/EG: e13 00-0827

Klasse: F Typ: 306 216

Technische Daten: maximaler D-Wert: 13,3 kN
maximale Stitzlast: 150 kg

Verwendungsbereich:

Fahrzeughersteller: Citroén Fiat Peugeot
Modell: Jumper Ducato Boxer

Kastenwagen/Kombi, Pritschenfahrzeuge; auch 4x4
Typbezeichnung: 23?7?7777, 23??????,23??????7? maximale Stitzlast 100 kg

Hinweis: bei4x4 Fahrzeugenist die Anhdngevorrichtung nicht mit den beiliegenden
Schrauben M14x1,5x55 und M14x1,5x140 sondern mitden Schrauben M14x1,5x80
und M14x1,5x160 zu befestigen.Der Schraubensatz ist erhaltlich unter:
Westfalia-Bestell-Nr.: 906 216 650 002; Fiat-Bestell-Nr.: 46 216 205.

An diese Anhangevorrichtung dirfen Kupplungskugeln mit Halterung (Klasse A50-X) und Bolzen-
kupplungen (z. B. Klasse C50) - auch in Verbindung mit Wechselplattensystemen - montiert
werden.

Bei Kasten/Kombifahrzeugen durfen Bolzenkupplungen nur in Verbindung mit Wechsel-
plattensystemen montiert werden.

Der Abstand des Kuppelpunktes einer Kupplungkugel mit Halterung oder einer Bolzenkupplung
darf mindestens 70 mm und maximal 204 mm von der Anschraubflache nach hinten betragen,
sowie von den oberen Befestigungspunkten "d" maximal 35 mm nach oben und maximal 32
mm nach unten betragen.

ACHTUNG: Bei Pritschen-und Kasten/Kombifahrzeugen im o.g. Verwendungsbereich mit
einer Fahrgestellnummer (ab ca. Oktober 95) groR3er als:

MODELLREIHE FAHRZEUG-IDENT.-NR.:
M1A 05 oder 15 - 209891
C1A 05 oder 15 - 209789
L2B 05 oder 15 - 209925

ist der Anhangebock, wie in der Anlage beschrieben, zu montieren.
BeiKasten/Kombifahrzeugen miteiner Fahrgestellnummerkleiner als oben angegeben, muf3
zusatzlich der Verstarkungssatz mit der Westfalia-Teile-Nr.: 306 142 650 002 oder Citroén-
Teile-Nr.: KN22078A oder Fiat-Teile-Nr.: 46 234 363 oder Peugeot-Teile-Nr.: 004795 montiert
werden.

Bei Pritschenfahrzeugen mit einer Fahrgestellnummer kleiner als oben angegeben, muf3
zusatzlich der Verstarkungssatz mitder Westfalia-Teile-Nr.: 306 151 650 002 oder Citroén-Teile-
Nr.: KN22067A oder Peugeot-Teile-Nr.: 004796 montiert werden.




Allgemeine Hinweise:

FurdenFahrbetrieb sind die Angaben des Fahrzeugherstellers bzgl. Anhangelastund Stitzlast
maldgebend, wobei die Werte der Anhangevorrichtung nicht tiberschritten werden dirfen.

Anhangelast [kg] x Kfz. Gesamtgewicht [kg] « 9,81

Formel fr D-Wert-Ermitlung: 7050 - elast [kg] + Kfz. Gesamtgewicht [kg] ~ 1000

=D [kN]

Die Anh&ngevorrichtung darf nurin Verbindung mit einer Kupplungskugel mit Halterung oder einer
selbsttatigen Bolzenkupplung zum Ziehen von Anhangern mitentsprechender Zugkugelkupplung
oder Zugose verwendet werden. In Verbindung mit einer Kupplungskugel mit Halterung durfen
Lastentrager betrieben werden, welche fir die Montage auf der Kupplungskugel zugelassen sind.
Artfremde Benutzungistverboten. Der Betrieb mul3 den Straf3enverhaltnissen angepaliterfolgen.
Beim Betrieb verandern sich die Fahreigenschaften des Fahrzeuges. Die Betriebsanleitung des
Fahrzeugherstellersistzubeachten.

Die vom Fahrzeughersteller serienmal3ig genehmigten Befestigungspunkte sind eingehalten.
Nationale Richtlinien tber die Anbauabnahmen sind zu beachten.
Diese Montage- und Betriebsanleitung ist den Kfz. - Papieren beizuflgen.

Montagehinweise:

Die Anhangevorrichtung ist ein Sicherheitsteil und darf nurvon Fachpersonal montiert werden.
Jegliche Anderungen bzw. Umbauten an der Anhangevorrichtung sind verboten. Sie filhren zum
Erldschen der Betriebserlaubnis.

Isoliermasse bzw. UnterbodenschutzamKfz. -falls vorhanden - im Bereich der Anlageflachen
der Anhangevorrichtung entfernen. Blanke Karosseriestellen sowie Bohrungen mit Rostschutz-
farbe versiegeln.

Betriebshinweise:

Samtliche Befestigungsschrauben der Anhangevorrichtung nach ca. 1000 Anh&nger - km mitden
vorgeschriebenen Anziehdrehmomenten nochmals nachziehen.

Die Kupplungskugel ist sauber zu halten und zu fetten. Werden jedoch Spurstabilisierungs-
einrichtungen, wie z.B. die Westfalia "SSK" benutzt, muf3 die Kupplungskugel fettfrei sein. Die
Hinweise in den jeweiligen Betriebsanleitungen beachten.

Sobald an einer beliebigen Stelle ein Kupplungskugel-Durchmesser von 49,0 mm oder kleiner
erreichtist, darf die Anhangevorrichtung aus Sicherheitsgriinden nicht mehr benutzt werden.

Das Leergewichtdes Fahrzeuges erhdht sich nach Montage der Anh&ngevorrichtungum ca. 32 kg.



Montageanleitung:

1)

2)

3)

Die hinteren Schrauben der hinteren Blattfederaufnahme bei links und rechts
abschrauben.
Stopfen 6 links und rechts in die Rohrenden der Anh&ngevorrichtung 1 drticken.
Anhangevorrichtung 1 unter das Fahrzeug halten und bei "a" mit den Distanzrohren 2, den
Scheiben 15x28x2,5 sowie den Schrauben M14x1,5x140 festschrauben.
Anzugsdrehmoment: bei "a" fir M14 [TID Nm +10 %
Die vorderen Schrauben der Blattfederaufnahme bei"b" links und rechts abschrauben.
Die Winkel 3 und 4 bei "b" mit jeweils zwei Scheiben 15x28x2,5 sowie den Schrauben
M14x1,5x55 an das Fahrzeug anschrauben.
Anschlie3end die Winkel 3 und 4 bei "c" mit den Schrauben M10x40, Scheiben 10,5x21x2
sowie Muttern M10 an die Anhangevorrichtung anschrauben.
Anzugsdrehmoment: bei"b" fuirM 14 [I1ID Nm + 10 %

bei"c" furM10 C_35Nm+ 10 %
Bei "d" und "e" Kupplungskugel mit Halterung oder Bolzenkupplung bzw. das
Wechselsystem ansschrauben.
Bei Fahrzeugen mit Standardfahrgestell vorzugweise die Westfalia Kupplungskugel mit
Halterung Typ 329 057 einsetzen.
Bei Fahrzeugen mit verstarkten Federn und 16"-Reifen vorzugweise die Westfalia
Kupplungskugel mit Halterung Typ 329 062 einsetzen.

a

Beim Einsatz der Kupplungskugeln mit Halterung Typ 329 057/329 062 diese bei"d" mitden
Schrauben M10x40, Scheiben 10,5x21x2 und Muttern M10, sowie bei" e" mitder Platte 5, den
Schrauben M10x135, Scheiben 10,5x21x2 und Muttern M10 anschrauben.
Anzugsdrehmoment: bei"d","e" furM 10 Nm + 10 %

ACHTUNG: Falls hier andere Bauteile montiert werden, die Herstellervorgaben in den
entsprechenden Montageanleitungen beachten und fur ausreichende Schraubenléangen
sorgen. Die Platte 5 immer bei "e" immer mit anschrauben.

Anderungenvorbehalten.



Taina Za‘fizeni bez elektropfislusenstvi

Vyrobce: WESTFALIA-AUTOMOTIVE GmbH Westfalia objednaci Cislo: 306 216
Fiat objednaci Cislo: 46 216 202

Cislo povoleni podle smérnice 94/20/EG: e13 00-0827
Trida: F Typ: 306 216
Technicke udaje:  maximalni D-hodnota: 13,3 kN

maximalni zatizeni podpéry: 150 kg

Oblast pouziti:

vyrobce vozidel: Citroén Fiat Peugeot
model: Jumper Ducato Boxer

Viiz se skrinovou karosérii/kombi, vozidlo s valnikem; také 4x4
typové oznaceni: 2377?77, 23?77?7777, 23?77?7777 maximalni zatizeni podpéry:100 kg

Upozornéni: u vozidel 4x4 se zavésné zarizeni neupeviuje prilozenymi Srouby M14x1,5x55
a M14x1,5x140, nybrz Srouby M14x1,5x80 a M14x1,5x160. Sada Sroubu je k
dostani pod: obj. Cis. Westfalia: 906 216 650 002; obj. &is. Fiat: 46 216 205.

Na toto zavésné zafizeni Ize montovat tazna zafizeni (tfida A50-X) a Cepové zavésy (napr.
tfida C50) - téz se systémy s vyménnymi deskami.

U skfinovych/osobnich dodavkovych vozidel Ize Cepové zavésy montovat pouze ve
spojeni se systémy s vyménnymi deskami.

Vzdalenost spojovaciho bodu spojkoveé koule s drzakem nebo Cepové spojkou smi Cinit
min. 70 mm a max. 204 mm od Sroubovaci plochy dozadu, a od hornich upevriovacich
bodud "d" max. 35 mm nahoru a max. 32 mm dolu.

s

POZOR U kombinovanych vozidel s plochou korbou a skfinovou karosériii ve vysSe
uvedeném rozsahu pouziti s ¢islem podvozku (od cca. fijna 95)vétsinez:

Typova fada Ident. Cis. vozidla:

M1A 05 anebo 15 - 209891
C1A 05 anebo 15 - 209789
L2B 05 anebo 15 - 209925

se musi zavésny kozlik montovat podle popisu v pfriloze .

Ukombinovanych vozidel/se skriinovou karosériis Cislem podvozku mensim nez je
uvedeno vyse, se musi dodateCné namontovat zesilovaci sada s Cislem dilu Westfalia:
306 142 650 002 nebo Cislem dilu Citroén: KN22078A nebo &islem dilu Fiat: 46 234 363
nebo ¢islem dilu Peugeot: 004795.

U vozidel s valnikovou nastavbous Cislem podvozku men8im neZ je nahofe uvedeno se
musi dodate¢n& namontovat zesilovaci sada s Cis. dilu Westfalia: 306 151 650 002 nebo
Cis. dilu Citroén: KN22067A nebo Cis. dilu Peugeot: 004796.

10



VSeobecné informace:

Pro jizdu jsou smérodatné udaje vyrobce vozidla popf. udaje o zatiZeni pfivésem a
zatizeni podpéry, pricemzZ nesmi byt prekroCeny hodnoty tazného zafizeni.

i s _zatizeni privésem [Kkg] x celkova vaha vozidla [kg] _ 9,81
Formule ke zjiSténi D-hodnoty: s o Srivesem [kg] + celkova vaha vozidia [kg] - 1000

=D [kN]

Tazné zafizeni se smi pouZivat jen ve spojeni s kulovou hlavici spojky s drzakem nebo ve
spojeni se samocinnou ¢epovou spojkou k tazeni privésu s prisluSsnou taznou spojkou nebo
zavésnym okem. Ve spojeni s kulovou hlavici spojky s drzakem Ize provozovat nosice nakladu,
které jsou pripusténé k montaZzi na kulovou hlavici spojky.

Jiné pouziti je zakazano. Pouziti musi odpovidat silni¢nim pomé&ram. P¥i provozu se méni jizdni
vlastnosti vozidla. Musi se brat na zfetel provozni navod vyrobce vozidla.

Vyrobcem vozidla sériové povolené upeviovaci body se musi dodrzZet.
Smeérnice jednotlivych statll o prejimani nastaveb museji byt respektovany.
Montazni a provozni navod se musi pfipojit k dokladdm vozidla.

Montazni informace:

Tazné zafizeni je bezpecnostni dil a smi byt namontovan jen odborniky.

Kazda zména popr. pfemény na taZzném zarizeni jsou zakazany. Vedou jen ke ztraté
platnosti provozniho povoleni.

Odstranit izola€ni masu popi. ochranny natér podvozku vozidla - kdyZ existuje - v
oblasti pritlaCnych Casti taZzného zafizeni. 0Cisténé Casti karoserie, jakoz i vyvrty uzavrit
barvou proti rezaveéni.

Provozni informace:

VSechny upeviiovaci Srouby tazného zafizeni dotahnout po cca 1000 km tazeni privésu
predepsanym krouticim momentem.

Spojovaci koule se musi udrzovat Cista a namazana. Pouziji-li se stabiliza&ni zafizeni
stop, jako napt. Westfalia "SSK”, pak musi byt spojovaci koule bez mazaciho tuku.
Dodrzujte informace v patficnych provoznich navodech.

Jakmile bude dosazen na nékterém misté prumeér spojovaci koule rovny nebo mensi nez
49,0 mm, nesmi byt tazné zafizeni z bezpecnostnich davodu vice pouzivané.

Vaha prazdného vozidla se zvySi po montazi tazného zarizeni o 32 kg.

11



\CZg

Montazni navod:

1)

12

Zadni Srouby zadniho upevnéni listové pruziny u ,a“ vlevo a vpravo odSroubovat.
Zatky 6 vlevo a vpravo zastrcit do koncu trubek tazného zafizeni 1.
Tazné zarizeni 1 drzet pod vozidlem a u ,a* pevné priSroubovat s distancnimi trubkami
2, polozkami 15x28x2,5 a Srouby M14x1,5x140.
Utahovaci moment: u ,,a“ pro M14 110 Nm +10 %
Predni Srouby upevnéni listové pruziny u“b“ vlievo a vpravo odSroubovat.
Unhly 3 a 4 u ,b* priSroubovat vzdy pomoci dvou podoZek 15x28x2,5 a $roubll
M14x1,5x55 na vozidlo.
Poté uhly 3 a 4 u ,,c“ priSroubovat pomoci Sroubll M10x40, podlozek 10,5x21x2 a
matic M10 na tazné zafrizeni.
Utahovacimoment: u ,b“pro M 14 [I30 Nm + 10 %

uyc“proM10 CBF5Nm+ 10 %
U ,d“ a ,e“priSroubovat kulovou hlavici spojky s drzakem nebo Cepovou spojku
prip. prepravni systém s vyménnymi nastavbami.
U vozidel sestandardnim podvozkem pouZit prednostné Westfalia - kulovou hlavici
spoky s drzakem typ 329 057.
U vozidel s s posilenymi pruzinami a 16" -penumatikamipouZit prednostné kulovou
hlavici spojky Westfalia s drzakem typ 329 062.

P¥i pouziti kulovych hlavic spojky s drzakem typ 329 057/329 062 tyto u 10,5x21x2b
»d“priSroubovat pomoci Sroubt M10x40, podloZzek a matic M10, a u ,,e“s deskou 5,
pomoci Sroubld M10x135, podlozek 10,5x21x2 a matic M10.

Utahovaci moment: u ,d*, ,,e“ pro M 10 Nm + 10 %

POZOR: Pokud se zde montuiji jiné konstrukc¢ni dily, je tfeba dodrzovat udaje uzivatele
v prisludnych navodech k monazi a postarat se o dostatetné délky Sroubt. Desku 5
vzdy u e prisroubovat zarovern.

Zmeény vyhrazeny.



Anhaengertraek uenerss (DK

Fabrikant: WESTFALIA-AUTOMOTIVE GmbH Westfalia bestillingsnr.: 306 216
Fiat bestillingsnr.: 46 216 202

Tilladelsesnummer iflg. retningslinie 94/20/EU: e13 00-0827

Klasse: F Type: 306 216

Tekniske specifikationer: Maksimal D-veerdi: 13,3 kN
Maksimal stattelast: 150 kg

Anvendelsesomrade:
Karetgjsfabrikant: Citroén Fiat Peugeot

Model: Jumper Ducato Boxer

Kassevogn/kombi, ladvogn; ogsa 4x4
Typebetegnelse: 237?777, 23?7?7777, 237?7?7?7?7?7?7? Maksimal stgttelast: 100 kg

Henvisning: for firhjulstreekkere skal anhaengertraekket ikke skrues fast med de medfglgende
skruer M14x1,5x55 og M14x1,5x140 derimod med skruerne M14x1,5x80 og
M14x1,5x160. Skrueseettet kan fas med: Westfalia-Bestell-nr.: 906 216 650 002;
Fiat-Bestell-nr.: 46 216 205.

Pa denne anhaengerbuk ma der monteres koblingskugler med holder (klasse A50-X) og bolt-
koblinger (f. eks. klasse C50) - ogsa i forbindelse med vekselpladesystemer.

Ved kasse-/kombikaretagjer ma der kun monteres boltkoblinger i forbindelse med vekselplade-
systemer.

Afstanden fra koblingspunktet pa en koblingskugle med holder eller pa en boltkobling skal
mindst veere 70 mm og hgjst 204 mm fra fastggrelsesfladen og bagud, og afstanden fra de
gverste fastggrelsespunkter "d" skal veere pa maks. 35 mm opad og 32 mm nedad.

VIGTIGT: Vedladvogne og kasse/kombikgretgjer i ovennaevnte anvendelsesomrade, hvis
stelnummer (fra ca. oktober 95) er hgjere end:

Modelserie Kgaretgjs-ident.-nr.:

M1A 05 eller 15 - 209891
C1lA 05 eller 15 - 209789
L2B 05 eller 15 - 209925

skal anhaengerbukken monteres som beskrevet i bilaget.

Ved kasse/kombikgretgjer med etstelnummer, derer mindre end det, der er angivet ovenfor,
skal forsteerkningsenheden yderligere monteres med Westfalia-delnr.: 306 142 650 002 eller
Citroén-delnr.: KN22078A eller Fiat-delnr.: 46 234 363 eller Peugeot-delnr.: 004795.

Ved ladvogne med et stelnummer, der er mindre end det, der er angivet ovenfor, skal
forsteerkningsenheden yderligere monteres med Westfalia-delnr.: 306 151 650 002 eller Citroén-
delnr.: KN22067A eller Peugeot-delnr.: 004796.

13



DK

Generelle henvisninger:
Ved kgrselsdrift er alle oplysninger fra karetgjsfabrikanten angaende anhaengerlast samt
stgttelast retningsgivende. Man ma dog ikke overskride veerdierne for anhaengertraekket.

Anheeengerlast [kg] x karetgjets totalvaegt [kg] X 9,81

F | til registreri f D-veerdien:
ormel il registrening at L-vesrdien Anheeengerlast [kg] + karetgjets totalvaegt [kg] 1000

=D [kN]
Kun hvis anhaengertraekket er udstyret med en koblingskugle med holder eller med en automatisk
boltkobling, ma det anvendes til treekning af anhaengere, der skal veere udstyret med passende
treekkuglekobling eller treekring. Ved en koblingskugle med holder skal der benyttes ladvogne, som
det er tilladt at montere pa koblingskuglen.

Andre anvendelser er forbudte. Driften skal finde sted pa normale trafiksveje. Ved drift forandres
koretgjets kareegenskaber. Man skal vaere opmeerksom pa og overholde karetgjsfabrikantens
driftsvejledning.

De fastgarelsespunkter, som karetgjsfabrikanten har som standard, skal overholdes.
De nationale direktiver for afmontering af pAmonterede dele skal overholdes.
Denne montage- og driftsvejledning skal vedlaegges karetgjets papirer.

Montagehenvisninger:

Anhaengertraekket er en sikkerhedsdel og ma udelukkende monteres af fagfolk.

Enhver aendring henh. ombygning af anhaengertraekket er forbudt. De medfarer , at driftstiladel-
sen ikke leengere er gyldig.

Isoleringsmasse henh. undervognsbeskyttelse pa karetgjet, hvis disse er til stede, skal
fiernes fra omradet omkring anhaengertraekket. Blanke karosseridele samt udboringer skal
forsynes med rustbeskyttelsesfarve.

Driftshenvisninger:

Samtlige fastgarelsesskruer pa anhaengertraekket skal eftertraekkes efter ca. 1000 km med
anhaengeren. Dette skal ggres med de forskrevne startdrejningsmomenter.

Koblingskuglen skal holdes ren og smgres. Hvis man dog anvender
sporstabiliseringsanordninger, sasom Westfalia “SSK”, skal koblingskuglen veere uden
smagrelse. Vaer opmaerksom pa og overhold henvisningerne i den pageeldende driftsvejledning.
Nar et vilkarligt sted pa koblingskuglen har en diameter pa 49,0 mm eller mindre, ma man ikke
anvende anhaengertreekket af sikkerhedsmaessige arsager.

Karetgjets egenvaegt forhgjes med ca. 32 kg, nar anhaengertraekket monteres.

14



DK

Montageanvisning:

1)

2)

3)

Skru de bagerste skruer pa den bagerste bladfjederholder af til hgjre og venstre ved "a".
Tryk propperne 6 fasttil hgjre og venstre i rarenderne pa anhaengertreekket 1.
Hold anhaengertraekket lind under karetgjet, og skru detfastved"a" med afstandsrgrene 2,
skiverne 15x28x2,5 og skruerne M14x1,5x140.
Tilspeaendingsveerdi: ved "a" for M14 11D Nm + 10 %
Skru de forreste skruer pa bladfjederholderen af til hgjre og venstre ved "b" .
Skru vinklerne 3 og 4 fast pa karetgjet ved "b" med hver to skiver 15x28x2,5 og skruerne
M14x1,5x55.
Skru herefter vinklerne 3 og 4 pa anhaengertraekket ved " ¢" med skruerne M10x40, skiverne
10,5x21x2 og mgtrikkerne M10.
Tilspeendingsveerdi: ved "b" for M14 11D Nm + 10 %

ved "c" for M 10 CRANmM + 10 %
Skru koblingskuglen med holder eller boltkoblingen, respektive vekselsystemet, fastved " d"
og "e".
Ved kgretgjer med standardstel skal Westfalia-koblingskuglen med holder, type 329 057,
fortrinsvis anvendes.
Ved kgretgjer med forsteerkede fjedre og 16"-deek skal Westfalia-koblingskuglen med
holder, type 329 062, fortrinsvis anvendes.

Ved anvendelse af koblingskuglen med holder, type 329 057/329 062, skrues denne fast ved
"d" med skruerne M10x40, skiverne 10,5x21x2 og mgtrikkerne M10, ogved"e" med pladen
5, skruerne M10x135, skiverne 10,5x21x2 og mgtrikkerne M10.

Tilspeendingsveerdi: ved "d" og "e" for M10 LR Nm + 10 %

VIGTIGT: Hvis der monteres andre komponenter her, skal man overholde producentens
angivelseride pageeldende monteringsvejledninger og sgrge for tilstraekkelig skruelaengde.
Skru altid pladen 5 med pa ved "e".

Retten til eendringer forbeholdes.

15



G En g ancC h e juego eléctrico

Fabricante: WESTFALIA-AUTOMOTIVE GmbH NUm. de pedido Westfalia: 306 216
NUm. de pedido Fiat: 46 216 202

Numero de autorizacién segun la norma 94/ 20/ CE: e13 00 - 0827

Clase: F Modelo: 306 216

Datos técnicos: valor D maximo: 13,3 kN
carga de apoyo maxima: 150 kg

Campo de aplicacion:
Fabricantedevehiculo: Citroén Fiat Peugeot
Modelo: Jumper Ducato Boxer

Furgoneta/familiar, camioneta con plataforma; también 4x4
Designacion de modelo: 2377?77?77, 23?7?7777, 23??????? carga de apoyo maxima:100 kg
244727777, 24?2??7?7?7?, 2477?7?7?7°7?7, Z??7?7?7?7?? carga de apoyo
maxima: 80 kg

Nota: enlos vehiculos 4x4 no se fijara el dispositivo de remolque con los tornillos adjuntados
M14x1,5x55 y M14x1,5x140, sino con los tornillos M14x1,5x80 y M14x1,5x160. El juego
de tornillos se puede obtener bajo: N° de pedido Westfalia: 906 216 650 002; N° de
pedido Fiat: 46 216 205.

En este dispositivo de remolque pueden montarse bolas de enganche con retencion (clase
A50-X) y acoplamientos de pernos (p. €j. clase C50) - también combinados con sistemas de
placas de cambio.

En el caso de furgonetas/vehiculos familiares pueden montarse acoplamientos con pernos
Unicamente en conjuncion con sistemas de placas de cambio.

La distancia del punto de acople de una bola de enganche o un sistema de enganche por
pernos debe ser 70 mm como minimo y 204 mm como maximo desde la superficie de
atornilladura hacia atras, un maximo de 35 mm hacia arriba respecto al punto de fijacion "d"y
un maximo de 32 mm hacia abajo.

ATENCION: Para las camionetas de plataforma y furgonetas/vehiculos familiares en el
campo de aplicacién arriba citado, con un niumero de chasis (a partir de octubre del 95 aprox.)

mayor que:
Serie N° ident. vehiculo:
M1A 05 0 15 - 209891
C1A 05015 -209789
L2B 05 0 15 - 209925

habra que montar el soporte para remolque segun se describe en el anexo.

Para las furgonetas/vehiculos familiares con un nimero de chasis menor que el arriba
especificado, debera ademas montarse el juego de refuerzo con el n° de pieza Westfalia:
306 142 650 002 o n° de pieza Citroén: KN22078A o n° de pieza Fiat: 46 234 363 o n° de pieza
Peugeot: 004795.

Para las camionetas de plataforma con un ndmero de chasis menor que el arriba
especificado, deberd ademas montarse el juego de refuerzo con el n° de pieza Westfalia: 306
151 650 002 o n° de pieza Citroén: KN22067A o n° de pieza Peugeot: 004796.

16



Indicaciones generales:

Son determinantes los datos del fabricante del vehiculo referente a la carga de remolque y carga
de apoyo para la utilizacion del vehiculo, no debiendo ser sobrepasados los valores del
enganche.

Formula para la determinacién del valor D:

Cargo de remolque [kg] x Peso total del vehiculo [kg] « 9,81
Cargo de remolque [kg] + Peso total del vehiculo [kg] 1000 =D [kN]

El dispositivo de remolque sélo debe usarse con una bola de enganche con fijacion o con un
acoplamiento automatico de pernos para el arrastre de remolques con el correspondiente
acoplamiento de bolas o argolla de traccion. Con una bola de enganche con fijacion se pueden
remolcar los portadores de carga autorizados para el montaje en la bola de enganche.

Se prohibe la utilizacion destinada a otros usos. La utilizacién debe efectuarse de acuerdo a las
condiciones detrafico. Durante la utilizacion se modificanlas cualidades de marchadel vehiculo. Deben
observarse las instrucciones de servicio del fabricante del vehiculo.

Se han tomado en consideracion los puntos de fijacion de serie del vehiculo indicados por el
fabricante del vehiculo.

Deben observarse las directivas nacionales referentes a controles de enganche.

Estas instrucciones de montaje y de servicio deben adjuntarse ala documentacion del vehiculo.

Indicaciones de montaje:

El enganche es una pieza de seguridad y debe ser montado Unicamente por personal
especializado. No esté autorizado efectuar cambios o modificaciones en el enganche. Ello
conllevaria la consiguiente anulacién del permiso de circulacion. Eliminar la masilla aislante o
proteccién de bajos del vehiculo - en caso de existir - en la zona de las superficies de apoyo del
enganche. Aplicar pintura protectora anticorrosion en las superficies de chapa desnudas asi como
en los taladros.

Indicaciones de servicio:

Volver a apretar todos los tornillos de fijacion del enganche segun los pares de apriete prescritos
después de haber circulado aprox. 1000 km con el remolque. Mantener limpio y engrasado el
enganche. En caso de utilizar dispositivos de estabilizacion direccional, como por ejemplo el "SSK”
Westfalia, el enganche debera estar libre de grasa. Obsérvense las indicaciones en las
correspondientes instrucciones de servicio. Si en cualquier zona se advierte que el didmetro del
enganche alcanzalos 49,0 mm o una medida inferior, debe dejar de utilizarse el enganche por
motivos de seguridad. El peso en vacio del vehiculo se incrementa en 32 kg una vez efectuado el
montaje del enganche.

17



Instrucciones de montaje:

1)

2)

3)

18

Desenroscar los tornillos traseros del alojamiento trasero de ballestaen "a", alaizquierda
y ala derecha.
Presionarlostapones 6 aizquierday derecha dentro de los extremos de tubo del dispositivo
de remolque 1.
Sostener el dispositivo de remolque 1 bajo el vehiculo y atornillar en "a" con los tubos
distanciadores 2, las arandelas 15x28x2,5 y los tornillos M14x1,5x140.
Momento de apriete: en"a" para M14 11D Nm +10 %
Desenroscar los tornillos delanteros del alojamiento de ballesta en "b" , a izquierda y
derecha.
Atornillar al vehiculolos soportesangulares3y4en"b" , respectivamente con dos arandelas
15x28x2,5y conlostornillos M14x1,5x55.
Atornillar a continuacién al dispositivo de remolque los soportes angulares 3y 4en"c" con
los tornillos M10x40, arandelas 10,5x21x2 y tuercas M10.
Momento de apriete: en"b" para M14 110 Nm +10 %

en"c" paraM 10 Nm + 10 %
Atornillaren"d" y"e" labola de enganche conretencién, o bien el sistema de enganche por
pernos y el sistema de cambio.
Para los vehiculos con chasis tipo estandar usar preferentemente la bola de enganche
Westfalia con retencion del tipo 329 057.
Paralos vehiculos con muelles reforzados y neumaticos de 16" usar preferentemente la
bola de enganche Westfalia con retencion del tipo 329 062.

Cuando se usen las bolas de enganche conretencién del tipo 329 057/329 062, atornillarlas
en"d" conlostornillos M10x40, arandelas 10,5x21x2 y tuercas M10, asicomoen"e" conla
placa5, los tornillos M10x135, arandelas 10,5x21x2 y tuercas M10.

Momento de apriete: en"d","e" paraM 10 Nm + 10 %

ATENCION: Sise montan aqui otros componentes, observe las especificaciones dadas por
el fabricante en las correspondientes instrucciones de montaje y procure usar tornillos de
longitud suficiente. Atornillar ademas siempre la placa5en"e".

Reservado el derecho a introducir modificaciones.



Attel ag € sans kit électrique o

Marque : WESTFALIA-AUTOMOTIVE GmbH Référence Westfalia: 306 216
Référence Fiat: 46 216 202

Numeéro d’autorisation selon directive 94/20/CE : el3 00-0827

Classe : F Type : 306 216

Caractéristiques techniques : Valeur D maxi : 13,3 kN
Charge surtimon maxi : 150 kg

Domaine d’application:

Constructeur automobile : Citroén Fiat Peugeot
Modele : Jumper Ducato Boxer

Fourgonnette/break, véhicules avec plateforme ; 4x4 aussi
Désignation dutype : 23????7?, 23?????7?, 23?????7?? Charge surtimon maxi :100 kg

Avertissement: pour les véhicules 4x4, le dispositif d’attelage ne doit pas étre fixé avec les
boulons fournis M14x1,5x55 et M14x1,5x140 mais avec les boulons
M14x1,5x80 et M14x1,5x160. Le jeu de boulons est disponible sous :
Westfalia-N° de commande: 906 216 650 002; Fiat-N° de commande:
46 216 205

Sur ce dispositif d'attelage sont autorisés a étre montés des boules avec attache (catégorie
A50-X ) ainsi que des attelages a broche (par ex. de la catégorie C50) - également combinés
a des systémes de plaques amovibles.

Pour les fourgonnettes/véhicules break le montage des attelages a broche n'est autorisé que si
I'on utilise des systémes de plaques amovibles.

La distance entre le point d'accouplement et |la surface de vissage a l'arriere d'une boule
d'attelage ou d'une broche d'attelage ne doit pas étre inférieure a 70 mm, ni supérieure a 204
mm. De méme qu'elle ne doit pas dépasser 35 mm vers le haut et 32 mm vers le bas des points
de fixation supérieures "d".

ATTENTION : Pour les véhicules a plateforme, les fourgonnettes et les break
se rapportant au domaine d'application cité ci-dessus et ayant un numéro de chassis
(a partir d'octobre 95 env.) supérieur a :

Série de modéles N° d'identification du chéssis:

M1A 05 ou 15 - 209891
C1A 05 ou 15 -209789
L2B 05 ou 15 - 209925

le support d'attelage est a monter comme indiqué sur la description jointe.

Pour les fourgonnettes/break ayant un numeéro de chassis inférieur a celui donné plus haut,
il faut monter en plus la garniture de renfort portant le numéro de piéce 306 142 650 002

chez Westfalia ou chez Citroén le numéro KN22078A ou chez Fiat le numéro 46 234 363 ou
chez Peugeot le numéro 004795.

Pour les véhicules a plateforme dont le numéro de chassis estinférieur a celui donné plus
haut, il faut monter en plus la garniture de renfort portant le numéro de piece 306 151 650 002
chez Westfalia ou le numéro KN22067A chez Citroén ou chez Peugeot, le numéro 004796.

19



Généralités :

Pour l'utilisation sur route, il convient de prendre en compte les indications du
constructeur relatives a la charge remorquée et a la charge sur timon, les valeurs autorisées
pour l'attelage ne devant pas étre dépassées.

Formule pour la détermination de la valeur D :

charge remorquée [kg] x PTR [kg] 9,81
charge remorquée [kg] + PTR [kg] X000

= D [kN]

L'attelage ne doit étre utilisé que combiné a une boule avec attache ou bien a une broche
automatique pourlatraction de remorques possédant un attelage a boule ou un anneau d'attelage
en conséquence. Combiné a une boule d'accouplement avec attache, il est possible d'employer
des porte-charges, s'ils sont autorisés pour le montage sur la boule d'accouplement.

Toute utilisation non conforme a cette définition est interdite. L'utilisation doit étre adaptée aux
conditions de la circulation. Les propriétés routiéres du véhicule sont modifiées par I'utilisation de
I'attelage. Les instructions d’utilisation du constructeur doivent étre respectées.

Les points de fixation homologués en série par le constructeur sont respectes.
Les dispositions nationales relatives aux contréles de réception doivent étre respectées.
Cette notice de montage et d’utilisation doit étre jointe aux documents du vehicule.

Indications pour le montage :

L'attelage est un élément de sécurité et doit étre monté exclusivement par un personnel
gualifié.

Toute modification ou transformation effectuée sur I'attelage est interdite et entraine I'annulation
de l'autorisation d’exploitation.

Eliminer toute masse isolante ou produit de protection du soubassement sur le véhicule
- si existant - dans la zone des surfaces d’appui de I'attelage. Enduire les surfaces nues de la
carrosserie ainsi que les orifices d’'une peinture anticorrosion.

Indications pour ['utilisation :

Resserrer 'ensemble des vis de fixation de I'attelage au couple de serrage prescrit au bout
d’environ 1000 km avec l'attelage.

Nettoyer et graisser régulierement la boule d’attelage. Toutefois, si des équipements de
stabilisation tels que Westfalia ,SSK" sont utilisés, la boule d’attelage doit étre exempte de
graisse. Respecter les indications données dans les différentes notices d’utilisation.

Des que le diamétre de la boule d’attelage atteint en un endroit quelconque 49,0 mm ou moins,
I'attelage ne doit plus étre utilisé pour des raisons de sécurité.

Le poids a vide du véhicule augmente de 32 kg apres le montage de l'attelage.

20



Instructions de montage:

1)

2)

3)

Dévisser adroite eta gauche les boulons arriere, al'arriere du logement de ressorts alames
au point"a"
Enfoncer les bouchons 6 a droite et a gauche, dans les extrémités des tubes de l'attelage 1.
Maintenir'attelage 1 sous le véhicule etvisserau point"a" aveclestubes d'écartement 2, les
rondelles 15x28x2,5 etles boulons M14x1,5x140.
Couple de serrage : pour "a" avec M14 [I10 Nm +10 %
Dévisserles boulons avantdulogementde ressortsalames au point"b" , adroite etagauche.
Visser les équerres 3 et 4 au véhicule au point"b" avec 2 rondelles 15x28x2,5 chacune et
les boulons M14x1,5x55.
Ensuite visserles équerres 3et4 au point”c" aveclesboulons M10x40, rondelles 10,5x21x2
et écrous M10 a l'attelage.
Couple de serrage : pour"b" avec M 14 [TID Nm + 10 %

pour"c" avecM10 [L_35Nm+10 %
Visser la boule d'attelage avec attche ou la broche d'attelage ou bien le dispositif amovible
aux points "d" et "e".
Pour les véhicules a chéassis standard, il est préférable d'employer la boule d'attelage
modéle 329 057.
Pour les véhicules avec ressorts renforcés et des pneus 16" , employer de préférence la
boule d'attelage Westfalia, modele 329 062.

Lors de I'emploi de la boule d'attelage modéle 329 057/329 062, visser celle-ci au point"d"
avec les boulons M10x40, rondelles 10,5x21x2 et écrous M10, ainsi qu'au point"e" avec la
plaque 5, les boulons M10x135, les rondelles 10,5x21x2 et écrous M10.

Couple de serrage : aux points "d", "e" avec M10 [CRAINm + 10 %

ATTENTION : Si d'autres piéces devaient étre installées ici, observer les données du

fabricant dans les notices d'utilisation correspondantes et prévoir une longueur de boulon
suffisante. Toujours visser la plaque 5 au point"e".

Sous réserve de modifications.

21



@ VetO kO u k Ut llIman séhkodosia

Valmistaja: WESTFALIA-AUTOMOTIVE GmbH Westfalian tilausnro: 306 216
Fiat tilausnro: 46 216 202

Direktiivin 94/20/EG mukainen hyvaksymisnumero:  el13 00-0827

Luokka: F Tyyppi: 306 216

Teknisettiedot: Suurin D-arvo: 13,3 kN
Suurinkoukkukuorma: 150 kg

Kayttokohteet:
Ajoneuvonvalmistaja: Citroén Fiat Peugeot
Malli: Jumper Ducato Boxer

Pakettiauto/Kombi, Lava-auto; myos neliveto
yppimerkinta: 23??7?7?7?, 23?7?7777, 23?2?7?7?7?7?7? Suurin koukkukuorma:100 kg
2447?77?77, 2472?77?77, 24????7?7??, 2???7?7?7?? Suurin koukkukuorma: 80 kg

Ohje: nelivetoajoneuvoihin ei vetokoukkua kiinnitetd mukaan liitetyill& ruuveilla M14x1,5x55 ja
M14x1,5x140, vaan ruuveilla M14x1,5x80 ja M14x1,5x160. Ruuvisarja on saatavilla
seuraavilla tiedoilla:

Westfalia tilausnro: 906 216 650 002; Fiat tilausnro: 46 216 205.

Tahan vetokoukkujarjestelmaan voidaan asentaa nuppikytkenta pidikkeella (luokka A50-X) tai
tappikytkenta (esim. luokka C50), myds yhdistettyna levynvaihtojarjestelmiin.
Paketti-/farmariajoneuvoihin on tappiliitoksen asentaminen sallittua vain, jos se on yhdistetty
levynvaihtojarjestelmaan.

Vetokoukun kuulan tai tappiliitannan tapin taytyy olla vahintaan 70 mm ja enintddn 204 mm
etaisyydella asennuskohdasta, seka enintaan 35 mm ylempien kiinnityspisteiden "d" ylapuolella
ja 32 mm niiden alapuolella.

HUOM:Lava-, paketti-jakombiautoissayllamainituissa kayttékohteissa, joiden runkonumero
on suurempi kuin (noin lokakuusta 95 lahtien):

malli ajoneuvon nro

M1A 05 tai 15 - 209891
C1lA 05 tai 15 - 209789
L2B 05 tai 15 - 209925

on asennettavavetopukki, kuten ohessa on selostettu.

Paketti/kombiautoissa joiden runkonumero on pienempi kuin yllamainittu, taytyy lisaksi
asentaatukisarja, jonka Westfalia-osa-Nro: 306 142 650 002 tai Citroén-osa-Nro: KN22078A
tai Fiat-osa-Nro: 46 234 363 tai Peugeot-osa-Nro: 004795.

Lava-autoissa joiden runkonumero on pienempi kuin yllamainittu, taytyy liséksi asentaa
tukisarja, jonka Westfalia-osa-Nro: 306 151 650 002 tai Citroén-osa-Nro: KN22067A tai Peu-
geot-osa-Nro: 004796.

22



FIN

Yleiset ohjeet:
Ajokaytdssé ajoneuvon valmistajan tiedot koskien vetokuormaa ja koukkukuormaa ovat
maaraavia, joskaan vetokoukun arvoja ei mydskaan saa ylittaa.

Ventokuorma [kg] x ajoneuvon kok.paino [kg] 9,81
Ventokuorma [kg] + ajoneuvon kok.paino [kg] = 1000

Kaava D-arvon laskentaa varten: =D [kN]

Vetojarjestelman kayttd on sallittu vetokoukun tai itsenéisen tappikytkennén avulla vain sellaisten
peravaunujen vetamiseksi, joissa on vastaava vetokuulaliitdnté tai vetorengas. Vetojarjestelman
kuulaliitosta voidaan kayttdd vain sellaisten perdvaunujen yhteydessa, joiden kytkeminen

kytkentakuulaan on sallittu.

Muunlainen kaytt6 on kielletty. Kaytdssé tieolosuhteet on huomioitava. Vetokayttssé ajoneuvon ajo-

ominaisuudet muuttuvat. Ajoneuvon valmistajan kayttéohjeita tulee noudattaa.

Ajoneuvonvalmistajan sarjatuotantoa varten hyvaksytyt kiinnityskohdat sopivat kaytettaviksi.
Kansallisia asennusten teknista hyvaksymista koskevia maarayksia on noudatettava.
Nama asennus- ja kdyttoohjeet tulee liittdd ajoneuvon dokumentteihin.

Asennusohjeita:

Vetokoukku on turvallisuuteen vaikuttava osa ja sen saavat asentaa vain ammattihenkilot.
Vetokoukun kaikki muutokset ja muunnokset ovat kiellettyja. Ne johtavat kayttdluvan
peruuntumiseen.

Poista tarvittaessa ajoneuvosta vetokoukun kosketuspintojen eristemassa ja alustansuoja-
aine. Peita korin paljaat kohdat ja poraukset ruosteenestomaalilla.

Kayttoohjeita:

Kirista vetokoukun kaikki kiinnityspultit noin 2000 km:n ajon jalkeen ilmoitetuilla
kiristysmomenteilla.

Vetokoukku tulee pitaa puhtaana ja rasvattuna. Kaytettdessa suuntavakavuuden
parantamislaitteita, kuten esim. Westfalian "SSK”-laitetta, vetokoukkua ei kuitenkaan saa
rasvata. Noudata kyseisen laitteen kayttoohjeita.

Heti vetokoukun kuulan halkaisijan ollessa mielivaltaisessa kohdassa 49,0 mm tai pienempi,
vetokoukkua ei turvallisuussyista endé saa kayttaa.

Ajoneuvon omapaino nousee vetokoukun asennuksesta johtuen 32 kg.

23



@

Asennusohje:

1)

2)

3)

24

Irrota takimmaisen lehtijousikiinnityksen"a" ruuvitvasemmalla ja oikealla.
Paina tappi 6 vasemmalla ja oikealla kiinnityksen putkien paihin 1.
Pida vetojarjestelma 1 ajoneuvon alla ja kiinnita "a":ssa valimatkaputkilla 2 aluslaatat
15x28x2,5jaruuvitM14x1,5x140.
Kiristysmomentti: "a":ssa M14 [IT1D Nm +10 %
Irrota lehtijousikiinnityksen eturuuvit"b" :ssavasemmalla ja oikealla.
Kiinnitd kulmat 3ja4 "b":ss& kahdella aluslaatalla 15x28x2,5, seka ruuveilla M14x1,5x55
ajoneuvoon.
Kiinnita sitten kulmat 3 ja 4 "c":ssd ruuveilla M10x40, aluslaatoilla 10,5x21x2, seka
muttereillaM10 vetojarjestelmaan.
Kiristysmomentti: "b":ssaM14 [IT0 Nm +10 %

"c":ssa M 10 Nm + 10 %
Kiinnita ruuveilla"d":hen ja"e":hen vetokoukku, tappiliitdnta tai vaihtojarjestelma.
Kayta ajoneuvoissa joissa on vakiorunko mielellaan Westfalia vetokoukkua (tyyppi 329
057).
Kayta ajoneuvoissa joissa on vahvistetut jouset ja 16" renkaat mielelladn Westfalia
vetokoukkua (tyyppi 329 062).

Mikali kaytat tyypin 329 057/329 062 vetokoukkua, kiinnita se "d":ssé ruuveilla M10x40,
aluslaatoilla 10,5x21x2 ja M10 muttereilla, sekd "e":ssé laatalla 5, ruuveilla M10x135,
aluslaatoilla10,5x21x2 ja muttereillaM10.

Kiristysmomentti: "d":ssa, "e":ssda M 10 Nm + 10 %

HUOM: Jos kiinnitat muita osia, huomioi valmistajan ohjeet vastaavissa asennusohjeissaja
kayta tarpeeksi pitkia ruuveja. Asenna aina myos laatta 5 "e":hen.

Oikeudet muutoksiin pidatetaan.



TOW| N g h |tC h Without electrical set @

Manufacturer: WESTFALIA-AUTOMOTIVE GmbH Westfalia order no.: 306 216
Fiat order no.: 46 216 202

Approval no. as per Guideline 94/20/EC: e13 00-0827
Class: F Model: 306 216
Technical data: Maximum D-value: 13,3 kN

Maximum nose weight: 150 kg

Area of application:

Vehicle manufacturer: Citroén Fiat Peugeot
Model: Jumper Ducato Boxer
Box-type delivery vans/estate cars, flatbed lorries; also 4x4
Model designation: 2377?77?77, 23?7?7777, 23?????7?7? Maximum nose weight:100 kg

2447272777, 24?2??7?7?7°, 247?7?7?7?7?7?7, Z???????  Maximum nose weight:80 kg

Note: For 4x4 vehicles, the hitch is to be attached with the M14x1,5x80 and M14x1,5x160
screws instead of the M14x1,5x55 and M14x1,5x140 screws, which are enclosed.
The screw set is available under:
Westfalia order no.: 906 216 650 002; Fiat order no.: 46 216 205.

This towing device may be fitted with towing hitches (A50-X class) and bolt couplings (e.g., C50
class) - also in connection with removable plate systems.

For box-type/estate vehicles, bolt couplings can only be used in connection with removable plate
systems.

The coupling point clearance of a towing hitch or a bolt coupling must be a minimum of 70 mm
and a maximum of 204 mm from the rear of the screw-down area. The clearance from the upper
mounting points "d" must be a maximum of 35 mm above and 32 mm below.

CAUTION: For flatbed lorries and box-type delivery vans/estate cars in the above-
mentioned area of application with a chassis number (from approx. October 95) larger than:

Model series: Chassis Number

M1A 05 or 15 - 209891
C1A 05 or 15 - 209789
L2B 05 or 15 - 209925

the towing bracket must be fitted as described in the appendix.

For box-type delivery vans/estate cars with a chassis number smaller than the above-
mentioned number, the reinforcement set with the Westfalia PartNo. 306 142 650 002 or Citroén
PartNo. KN22078A or Fiat Part No. 46 234 363 or Peugeot part No. 004795 must be also fitted.
For flatbed lorries with a chassis number smaller than the above-mentioned number, the
reinforcement set with the Westfalia Part No. 306 151 650 002 or Citroén Part No. KN22067A or
Peugeot Part No. 004796 must also be fitted.

25



D

General information:
The vehicle manufacturer’s specifications regarding trailer load and nose weight are deci-
sive for driving, and the values specified for the towing hitch must not be exceeded.

_trailer load [kg] x vehicle total weight [kg] X 9,81

Formula for D-value: s = d [ka] + vehicle total weight [kg] - 1000

=D [kN]
The towed-vehicle assembly may only be used for towing trailers when fitted with a towing hitch or
an automatic bolt coupling and a matching towbar ball receptacle or towbar eye on the trailer. Only
trailers which have been approved may be used with a towing hitch.

Any use other than that specified is prohibited. Driving with a trailer must be adapted to the road
conditions. The vehicle’s handling is affected when a trailer is being towed. Follow the vehicle
manufacturer’sinstructions.

The fixing points specified as standard must be observed.
National guidelines concerning official approval of auxiliaries must be observed.
These installation and operating instructions must be enclosed with the vehicle papers.

Installation instructions:

The towing hitch is a safety component and must only be installed by qualified personnel.

Any alteration or conversion to the towing hitch is prohibited, and would lead to cancellation of
design certification.

Remove insulating compound and underseal from vehicle (if present) in the area of the mat-
ing surfaces of the towing hitch. Seal any bare bodywork and bores with anti-corrosive paint.

Operating instructions:

Again tighten all securing bolts of the towing hitch after approx. 1000 trailer km, observing speci-
fied tightening torques.

The towing hitch must be kept clean and greased. However, if a stabilisation device, e.g.
Westfalia “SSK”, is used, the towing hitch must be free from grease. Follow the instructions in
the relevant operating instructions.

As soon as the towing hitch diameter is 49.0 mm or less at any point, it must no longer be used
for safety reasons.

After the towing hitch is fitted, the empty weight of the vehicle increases by 32 kg.

26



Installation Instructions:

1)

2)

3)

Unscrew the left and right rear screws of the rear leaf spring retainer for"a".
Push the plugs 6 in the pipe ends of the towed-vehicle assembly 1 at the left and right side.
Keep the towed vehicle assembly 1 under the vehicle and tightenthe 15x28x2.5 washers as
well as the M14x1.5x140 screws with the spacer tubes 2 for"a".
Torque: For "a" with M14 11D Nm +10 %
Unscrew the left and right front screws of the leaf spring retainer for "b" .
Screw each of the brackets 3 and 4 to the vehicle with two 15x28x2.5 screws as well as the
M14x1.5x55 screws for"b" .
Afterwards screwthe brackets 3 and 4 to the towed-vehicle assembly with the M10x40 screws,
10.5x21x2 washers as well as the M10 nuts for "c" .
Torque: For "b" with M14 110 Nm +10 %

For"c" with M 10 CRANmM +10 %
Screw on towing hitch or bolt coupling or switching system for "d" and "e".
Preferably fit the Westfalia towing hitch type 329 057 on vehicles with a standard chassis.
Preferably fit Westfalia towing hitches type 329 062 on vehicles withreinforced springs and
16" tires.

When using the towing hitch type 329 057/329 062, screw this on with the M10x40 screws,
10.5x21x2washersand M 10 nutsfor"d". For"e" screw onwith the plate 5, M10x135 screws,
10.5x21x2 washers and M 10 nuts.

Torque: For "d","e" with M 10 CR3Nm +10 %

CAUTION: If other components are to be fitted, observe the manufacturer's informationin the
relevantinstallationinstructions and ensure thatthe screws are long enough. Always screw on
plate 5for "e".

Subjectto alteration.

27



@ oQULOLEG EQUAEG LeBENC ne oTioLyna

yweic oet MieTpoAroyLol vAlol
Koaroosvaotig: WESTFALIA-AUTOMOTIVE GmbH

Westfalia-AouD. mopoayyeiiog: 306 216
Fiat-ApuD. mapayyeiiag: 46 216 202

Ap. adeiac olppove pe TNV 0dnyia 9420/EK: e13 00-0827
Katnyopia: F Tomog: 306 216
Teywd otouyeia: péyotn T D: 13,3kN
péyioto Bapog omoEne: 150 kg
Topéag epoguoyic:
Katooevaotic avtowvijtov: Citroén Fiat Peugeot
Movtéhro: Jumper Ducato Boxer
KAelgT6 Oxnua/oTéicov, dOxnua e kapdtoa, eTTiong 4x4
Xapotneiopdg Timov: 2377777, 23771777, 2317177 néyoto Papog otfpeEng: 100 kg

2447777, 24799972, 249791977, ZNIM?  péyoo Pagog othoEne: 80 kg

YmwoSein: 0Oc oxNUATa 4x4 0 HnXaviopog Ceuéng dev TTPETTEI VA OTEPEWBEI PE TIG
TTapakeiyeveg Bidec M14x1,5x55 kait M14x1,5x140 aAAa pe TG Bideg
M14x1,5x80 ka1 M14x1,5x160. To geT BIdWV UTTAPXEI KATW aTTd TOUug EEMAG
apiBuols TTapayyeAiag:
Ap. Napayyehiag Westfalia: 906 216 650 002; Ap. MapayyeAiag Fiat: 46 216 205.

TT0 CUYKEKPIPEVA OTNPIVHATA PUHOUAKOU ETTITPETIETAI VO HOVTAPETE KOTOABOPOUG HE OTAPIYHA
(TUtrou A50-X) kaBuwg Kal ouvdéapoug pe Treipoug (T1.X. TUtrou C50) - kal og guvduaapo pe
CUCTANATA TTAQKWY GAAQYTG-.

Y& oxnuaTa Kasten/Ztéioov EMTPETIETAI VO CUVAPHOAOYNOETE CUVBETHOUG HE TTEIpOUG POVO
g€ oUVOUAONO HE OUOTHPATA TTAGKWY aAAQyNG.

H améoTtaon Tou onueiou oclvdeang evog KOTOadOPOU UE OTHPIYHA ) EVOG KOTOABOPOU TTEIPOU
aTrd TNV ETMPAVEIR OTEPEWOTS TTPOG TA TTHIOW ETTITPETTETAI VA Eival TOUAAxIoTov 70 mm Kal 1O
TToAU 204 mm, KaBwg eTTiong va gival ammd Ta TTavw onueia otepeéwong "d" 1o TTOAU 35 mm
TTPOG Ta TTAvVW Kal TO TTOAU 32 mm TTPpog Ta KATW.

MPOZOXH: MNa oxuaTa e KAPOTOA Kol KAgioTd/oTéloov aTnyv TTEPIOXT] XPrioNg HE Evav
KwdIkd oaai (Trepitrou amd Tov OKT. 95) weyaldurepo amo:

Zeipd povréAou Xap.apiBpog oxnuaTog:
M1A 05 n 15-209891
C1A 05 n 15-209789
L2B 05 n 15-209925

TIPETTEl VO CUVAPUOAOYITETE TOV OKEAETO TOU KOTOODOPOU OTTWG TTEPIYPAPETAI OTO
TTapapTNUa, .

MNa oxfjpara KAsioTa/oTéigov e KwdIKG aTo caoi HIKPOTEPO AT QUTOV TTOU GVAPEPETA
MO TTAVW Ba TTPETTEI EMTTAEOV VA HOVTAPETE TO OET EVIOXUONG HE TOV KWAIKO

Westfalia: 306 142 650 002 1j kwdikd CitroAn: KN22078A 1 kwdiko Fiat: 46 234 363 1
kwdIkd Peugeot: 004795.

Mo OXAMATA ME KAPOTOA PE KWAIKO OTO 000! HIKPOTEPO OTTO AUTOV TTOU AVAQEPETAI TTIO
TIAvVW Ba TTPETTEI ETIITTAEOV VO HOVTAPETE TO TET EViaXUaONG HE TOV KwdIKG Westfalia:

306 151 650 002 rj kwdiko CitroAn: KN22067A 1 kwdikd Peugeot: 004796.

28



I'eviég vwoociéelc:

[N ™v 007 yNon Tov avToLviTov oYeTd e To QUUOVAOVUUEVO Baog (Baoog Teéle) o TO
Bdoog otnaENnc (atadouen dlvaun oty €Qain Tou 0ToAdOQOV) LEYVOVY TO OTOLYELN TOV
OTOOEVUOTY] TOV CUVTOLVTOV, OOV OL OYETLEG TIUEG UE TN OQOLELY QoA (evEne ue
OTNAELYUO OEV ETUTQETETOL VO EETEQUOTONV.

Timog vroAoyopov g Tung D:

Bdpog puuovinong [kg] x ovvoild Baoog oxnquatog [kg] « 9,81
Bdpoc pupotinong [kg] + ovvoild Baoog oynuatog [kg] 1000 —

D [kN]

H d1atagn puhoUAKIONG ETTITPETTETAI VA XPNOIUOTTOIEITAI HOVOV 0€ OUVOUACHO E £va KOTOAdOPO
ME OTAPIYHA A PE Evav aUTOVOUO OUVOETHO TTEIPWV YIa TNV €AEN PUPMOUAKOUUEVWY HE QVTIOTOIXO
oUVOECOHO KOTOOdOPOU 1 OAKTUAIO €AENG. Ze ouvduaoud pe €vav KoToaddpo PE OTAPIYHA
EMTPETTETAI VA XPNOIYOTTOIOUVTAl QPOPEIC QOopTiwv o1 oTroiol €ival KatdAAnAol yia tnv
OUVapUOAGYNOT GTOV KOTCAdOPO.

Mo dapoget) xonon axayopevetal. H Aettovpyla moémel va elval TQOONQUOOUEVT] OTLC OUVDTEG
1oV 0péumv. Katd tn Aettovpylo aAAdlel n ovureQupopd 0dfynong tov autowitov. ITpérel va
doVel TEoooyN OTg 0dNYieg AelTovEYlOg TOV ATOOEVOOTH.

Toa onuelo otepémong ov €xovy eypllel avowd axd TOV OTACEVOOTH TOU CUTOLVITOV
&youvv Tnnvel.

MpéTTel va TNPOoUVTAIl Ol KPATIKOI KOVOVIOUOI OXETIKA E TOV EAEYXO QUAEWHATWV.

AvTég oL 00MYieg TOTOVETNOMNC O AELTOVQYIOC TOETEL VO ETUOUVATTOVTIOL OTO, Y OQTLE TOY
QUTOLVITOV.

YmoociEelg TomoOéTnong:

H opaioi] epoin Cevéng ue otioryuo elvar éva eEAQTNUO AOQOAENG 0L ETUTOETETOL VO
TomOUETEITUL HOVO OO ELOLEVUEVO TQEOTMOTLO.

Amayopeteton GVe allayn | LETATQEOTN OTN OQoLEl] €QoAn LevEng pe otiotyua. Ot Tuydv
aAAaYEG | LETOTQOTEG 00N YOV OTNV 0omOT TNG GOELOC AELTOVRYLNGC.

AQorgéoTe To VALA pOVOONS 1] TNV e£MTEQLY] TEOOTOOIN TOV dUTEOOV - O€ TEQITTMOT TOV
VIAQYOVV - OTO TNV ETMPAVELD, TOV auTolviiTou Tov Do TooVetnVel n ool epain {evEng
ue otnoyno. Bayte g youvég petalMég emodveleg oDdC oL TLG OTEG UE OVTLOMELOO Y QMLLOL.

Ymooeielg Aertovpyiog:

MeTd mepimov 1000 yLAduetea 0dNyNoNg ue Teélhep Eavaopi&te Ohec TG Pldeg oTeRémOoNG NG
oG €QuANG CevEng ne otioLyua pe TV ToPAiewoduevn Qomr) oTéPYNG.

H opowpt epain Cevéng ue otolyuo eémretl va datneeiton adoen ot va yoaodoetat. ‘Otav
Oums yonoomotovvtal dataéelg otadegomoinong Tov iyvous, émmg .y.  Westfalia "SSK™, dev
emTEémeTOL | OQPOoLL €aAn CevEng e otiolypa va elvar yoooaoouévr. TTpooéEte g
wroodelEelg otig edotote 0dNyiec Aettovpyiog.

Mohg oe dowa Déomn 1 OLGUETQOG TNG OPALEING €PaANG (evENG yivel 49,0 mm 1) wedteEn,
oev emteémeTol TAEOV Yo, AOYOUS ao@aAElaG 1) YOO TNG OPUEE EQUANG (eVENG Le oThoLyUo.
MeTé ™V ToroV€Tnomn ™G oeuEMS €QUANG CevENng ue otiolyno ovéavel To obad Phoog Tou
avtowvntov atd 32 kg.

29



D

Oodnyieg TomodéTnong:

1)

2)

3)

30

=eBIdwOoTe TIG TTiIoW PBidES TNG TTIOW UTTOBOXNG WE TO EAATHPIO OTO "a" aploTePA Kal BeCIA.
MéoTe TaTTWHATA 6 APIOTEPA KAl OEEIA OTIC CWANVEVIEC ATTOAAEEIS TNG OIATAENG KOTOADOPOU
1.
KpatnoTte Tnv d1aTagn Tou kotoaddpou 1 KATw a1rd To dOXNUa Kal BIdwoTe yepd oTo "a" pe Ta
owAnvakia amoéoTaong 2, Tig podEAEG 15x28x2,5 kai pe TIg Bideg M14x1,5x140.
Poti ouo@i¢ng: oto "a" yia M14 [CTI0 Nm +10 %
=eB1IdwaoTe TIG UTTPOOTA BidECG TNG UTTOOOXNAG ME Ta eAaTAPIa oTo "b" apioTepd Kai degIA.
BidwoTe 010 OXNUa TIG ywvieg 3 ka1 4 oTo "b" pe ava duo podéAec15x28x2,5 kal pe TIG Bideg
M14x1,5x55.
Katémv BidwoTe otnv didtagn tou kotoaddpou TIG ywvieg 3 kal 4 010 "c" ue TIg Bideg
M10x40, 11 podéAeg 10,5x21x2 kai pe Ta TTagiuadia M10.
Po1rj ouo@igng: oto "b" yia M 14 [T10 Nm + 10 %

oo "c"yiaM10 C_B5Nm+10 %
BidwoTte o1o "d" kal oTo "e" Tov KOToaddpPOo YE OTAPIYMA i} TOV KOTOadOPO TTEIpOU A TO
ouoTnua aAAayngG.
2€ OXNMaTa PE OTAVTAP OOCi va XPNOIUOTIOIEITE KATA TTPOTIUNON TOV KOTOAd®OPO HE
otnpiypa tng Westfalia Tutrog 329 057.
2.€ OXNMATA UE EVIOXUMEVA EAATAPIA KAl TPOXOUG 16" va XpnOIUOTIOIEITE KATA TTPOTIKNON
TOV KOToadOpo Pe oThpiyua TG Westfalia Tutrog 329 062.

Katda tnv xpnoipotroinon Twyv Kotoaddpwyv Tutrou 329 057/329 062 ue otApIypa BIOWOTE TO
oto"d" pe 116 Bideg M10x40, TiIg podéAeg 10,5x21x2 kan pe Ta TTagiuadia M10, kabwg Kal oTo
"e" ue v TAdka 5, Tig Bideg M10x135, TiIg podéAeg 10,5x21x2 kai pe Ta TTagiuadia M10.
Po1r ocuo@igng: oto "d", "e" yiaM 10 Nm + 10 %

MPOZOXH: Av edw cuvappoAoynoete AAAa ¢apTApATa va AARBETE UTTOWN OAG TA OTOIXEIA
TWV KATOOKEUAOTWY OTA OXETIKA EYXEIPIOIA KOI VA PPOVTICETE YIa BIdEG UE ETTAPKES PAKOG.

Na BidwveTe Tavta padi Tnv TAAGKa 5 mavra oto "e".

Awatnoolue To doeimuo aAAAyDV.



Gan C | (0] d | '[I‘al N O senza kit elettrico o

Produttore: WESTFALIA-AUTOMOTIVE GmbH N. ordinazione Westfalia: 306 216
N. ordinazione Fiat: 46 216 202

Numero di omologazione secondo la direttiva 94/20/CE: e13 00-0827

Classe: F Tipo: 306 216

Dati tecnici: Valore D max: 13,3 kN
Carico di appoggio max: 150 kg

Campo d’impiego:
Produttore automobilistico: Citroén Fiat Peugeot
Modello: Jumper Ducato Boxer
Furgone/Station Wagon, autocarri a cassone; anche 4x4
Denominazionetipo: 23????7?, 23?????7?, 23?7?7777 Carico di appoggio max:100 kg
2447?77?77, 24?27?7777, 24?27?7?7?7?7?7?, Z???7?7?7?? Carico di appoggio max: 80 kg

Avvertenza: per veicoli 4x4 il dispositivo per il rimorchio non deve essere fissato con le viti in
dotazione M14x1,5x55 e M14x1,5x140 ma con le viti M14x1,5x80 e M14x1,5x160.
La serie di viti & disponibile indicando i seguenti dati:
n° d’'ordine Westfalia: 906 216 650 002; n° d’ordine Fiat: 46 216 205.

Su questo gancio di traino possono essere montati giunti a sfera con supporto (Classe A50-X)
e giunti a piuoli (ad es. Classe C50) - anche in combinazione con sistemi a lastre
intercambiabili.

Per furgoni/Station Wagon, i giunti a piuoli possono essere montati solo in combinazione con
sistemi a lastre intercambiabili.

La distanza del punto di accoppiamento di un giunto a sfera con supporto o di un giunto a piuoli
deve essere compresa tra un minimo di 70 mm ed un massimo di 204 mm dalla superficie di
fissaggio verso la parte posteriore, e di 35 mm al massimo dai punti di fissaggio superiori "d"
verso l'alto e di 32 mm al massimo verso il basso.

ATTENZIONE: negliautocarri acassone, nei furgoni e nelle Station Wagon nel campo di
applicazione sopraccitato, con un numero dell'autotelaio (a partire circa da ottobre 95) superiore
a

Tipo modello n° ident. veicolo:

M1A 05 0 15 - 209891
C1lA 05 0 15 - 209789
L2B 05 0 15 - 209925

il gancio di traino deve essere montato come descritto nell'allegato.

Nei furgoni e nelle Station Wagon con un numero di autotelaio inferiore a quello indicato
precedentemente, € necessario montare inoltre il dispositivo di rinforzo con il numero di
particolare Westfalia: 306 142 650 002 o col numero di particolare Citroén: KN22078A o col
numero di particolare Fiat: 46 234 363 o col numero di particolare Peugeot: 004795.

Negli autocarri a cassone con un numero di autotelaio inferiore a quello sopraindicato, e
necessario inoltre montare il dispositivo dirinforzo conil numero di particolare Westfalia: 306 151
650 002 o col numero di particolare Citroén: KN22067A o col numero di particolare Peugeot:
004796.

31



Avvertenze generali:

Per la marcia sono valide le indicazioni del produttore automobilistico rispetto al peso
trainabile ed al carico di appoggio. Non si devono comunque superare i valori del gancio di traino.
Formula per il rilevamento del valore D:

peso massimo [kg] x peso totale vettura [kg] . 9,81
peso massimo [kg] + peso totale vettura [kg] 1000

= D [kN]

Per la trazione di rimorchi premuniti di appositi agganci a sfera o occhielli & solamente consentito
utilizzare il dispositivo di rimorchio in combinazione con un giunto a sfera con supporto o con un
giunto a piuoli automatico. | portacarichi, il cui montaggio su giunto a sfera e consentito, possono
essere utilizzati in combinazione con un giunto a sfera con supporto.

Qualsiasi altro uso € vietato. Il funzionamento deve essere adeguato alle condizioni della strada.
Durante il funzionamento si modificano le caratteristiche di guida della vettura. Rispettare le istruzioni
per 'uso del produttore automobilistico.

| punti di fissaggio omologati di serie dal produttore automobilistico sono stati rispettati.
Devono essere osservate le normative nazionali sui collaudi.
Le presenti istruzioni di montaggio e per 'uso devono essere allegate ai documenti della vettura.

Avvertenze di montaggio:

Il gancio di traino € un componente di sicurezza e deve essere montato solo datecnici
specializzati.

E’ vietata qualsiasi modifica costruttiva del gancio di traino. Una tale modifica comporterebbe
l'invalidamento dellomologazione del ministero dei trasporti.

Eliminare I'isolante o la protezione sottoscocca eventualmente presente sulla vettura nella zona
delle superfici di appoggio del gancio di traino. Trattare le parti sverniciate della carrozzeria ed i fori
con vernice antiruggine.

Avvertenze per l'uso:

Dopo circa 1000 km effettuati con il rimorchio, riserrare tutte le viti di fissaggio del gancio di traino
con le coppie di serraggio prescritte.

Il gancio di traino deve essere pulito e lubrificato. Solo se si usano dei dispositivi di stabilizzazione
della traiettoria, per esempio il dispositivo Westfalia ,SSK*, il gancio di traino deve essere privo di
grasso. Rispettare le avvertenze delle relative istruzioni per 'uso.

Non appena il gancio di traino raggiunge in qualsiasi punto un diametro di 49,0 mm o inferiore, il
gancio di traino stesso non deve essere piu usato per motivi di sicurezza.

Dopo il montaggio del gancio di traino il peso a vuoto della vettura aumenta di 32 kg.

32



Istruzioni di montaggio :

1)

2)

3)

Allentare le viti posteriori della sede posteriore delle molle a balestra in "a" a sinistra e a
destra.
Inserire i tappi 6 a sinistra e a destra nelle estremita del tubo del dispositivo di rimorchio 1.
Tenere il dispositivo di rimorchio 1 sotto il veicolo e in "a" bloccarlo con i distanziali a tubo 2,
le rondelle 15x28x2,5 e le viti M14x1,5x140.
Coppia di serraggio: In"a" per M14 [TT0 Nm +10 %
Svitare le viti anteriori della sede delle molle a balestrain "b" a sinistra e a destra.
Avvitare al veicolo gliangolari3e 4in"b" con due rondelle15x28x2,5 e le viti M14x1,5x55
rispettivamente.
Infine, avvitare al dispositivo dirimorchio gliangolari3e 4in "c" conle vitiM10x40, lerondelle
10,5x21x2 ed i dadi M10.
Coppia di serraggio: in "b" per M 14 [I10 Nm + 10 %

in"c"perM10 C35Nm+10%
Awvitare il giunto a sfera o il giunto a piuoli oppure il sistema intercambiabile in"d" ed "e".
Incasodiveicoliconautotelaio standard utilizzare di preferenzail gancio ditraino Westfalia
con supporto di tipo 329 057.
Nei veicoli con molle rinforzate e pneumatici di 16" utilizzare preferibilmente il gancio di
traino Westfalia con supporto di tipo 329 062.

In caso di utilizzo dei giunti a sfera con supporto di tipo 329 057/329 062, avvitarliin"d" con
le viti M10x40, le rondelle 10,5x21x2 ed idadi M10, e in"e" con la piastra 5, le vitiM10x135,
le rondelle 10,5x21x2 ed i dadi M10.

Coppia di serraggio: in"d","e" per M 10 Nm + 10 %

ATTENZIONE: Se qui si montano altri particolari, rispettare le istruzioni di montaggio dei

rispettivi produttori ed accertarsi che la lunghezza delle viti sia sufficiente. Avvitare anche
sempre la piastra5in"e".

Ci riserviamo modifiche.

33



MINISTERO DEI TRASPORTI E DELLA NAVIGAZIONE
Direzione Generale della Motorizzazione Civile
e dei Trasporti in Concessione

Tabella riassuntiva dei casi che si possono presentare

VEICOLO DISPOSITIVO COLLAUDO DOCUMENTAZIONE |Rifer.
presente
circolare

Omologazione | Omolgazione 94/20/CE NO NO -
Europea e tipo di gancio gia

individuato nella carta
di circolazione del veicolo (*)

Omologzione 94/20/CE Sl - targhetta
e tipo di gancio indicato o non - istruzioni di B.1.
sulla carta di circolazione ed montaggio e funzion.
installato successivamente - scheda di omologaz.
alla immatricolazione del veicolo e relativo allegato
= (facoltativi)
- dichiarazione di C.1.

corretto montaggio

Approvazione nazionale Sl - mod. DGM 405 B.2.

- dichiarazione di
montaggio a c.2.
regola d’arte

Omologazione | Omologazione 94/20/CE Sl - targhetta

Nazionale - istruzioni di B.1.
montaggio e funzion.

owvero - scheda di omologaz.

e relativo allegato

Accertamento = (facoltativi)
dei requisiti - dichiarazione di C.1l
diidoneita corretto montaggio
alla circola-
zione Approvazione nazionale Sl - mod. DGM 405 B.2.
- dichiarazione di
montaggio a c.2.

regola d’arte

(*) L'annotazione sulla carta di circolazione del veicolo riporta la dicitura:
“Il veicolo puo essere dotato sin dall'origine della struttura di traino .............coevvviiiiiiiiiiiiiii e,

con omologazione ......................... :

DICHIARAZIONE DIMONTAGGIO i PP
Si dichiara che il dispositivo di traino in fede.

BP0 e

é stato installato a regola d’arte, nel rispetto delle

prescrizioni fornite dalla Casa costruttrice,

sull’autoveicolo:



GRAND-DUCHE DE LUXEMBOURG

Luxembourg, le 22 mai 2001

MINISTERE DES TRANSPORTS 19-21; Boulevard Royal

Tél. 478-1 - Télécopieur 241817 - Télex 1465 CIVAIR LU

REFERENCE : No e13*94/20%94/20%0827*01

ANNEXES : Documentation technique

FICHE DE RECEPTION CEE
EC TYPE-APPROVAL CERTIFICATE

Communication concernant - laréception

Communication concerning =

- l'extension de la réception
the extension of tyge~appr.ovai

d'un type d'élément de construction visé par la directive 94/20/CE
of a type of a component with regard to Directive 94/20/EC

Numéro de réception @ : €13%94/20%94/20*+0827*01

Type-approval number @ :

Motif de 1'extension : - Perforations supplémentaires dans le tuyau transversal.
Reason of extension :

SECTION 1
SECTION 1
0.1. Marque (raison sociale du constructeur) : Westfalia
Make (trade name of manufacturer) :
0.2. Type et description(s) commerciale(s)
générale(s) : 306 216
Type and general commercial description(s) :
0.3. Moyens d'identification du type, tels que

marqués sur I'élément de construction ® :  voir point 0.7. ci-apres
Means of identification of type if marked on the
component @ :



0.3.1.

0.5.

0.7.

0.8.

Emplacement de ce marquage :
Location of that marking :

Nom et adresse du constructeur :
Name and address of manufacturer :

Dans le cas des composants et des

unités techniques séparées, emplacement
et mode d'apposition du marquage de
réception CEE :

In the case of components and separate technical
units, location and method of affixing of the

EC approval mark :

Nom(s) et adresse(s) des usines
d'assemblage
Name(s) and address(es) of assembly plant(s) :

€13*94/20*94/20*0827*01

voir point 0.7. ci-apres

Westfalia-Automotive GmbH & Co. KG
Am Sandberg 45
D-33378 Rheda-Wiedenbriick

sur la plaque du constructeur (marquage estampé ou
autocollant), fixé sur le tuyau de connexion.

Westfalia-Automotive GmbH & Co. KG
Am Sandberg 45
D-33378 Rheda-Wiedenbriick

WESTFALIA Poland Ltd.
ul. Korkowa 39
PL-04-502 Warszawa

SECTION II
SECTION II

Informations supplémentaires
(s'il y a lieu) :
Additional information (where applicable) :

Autorité déléguée:
Assigned authority:

Service technique chargé de
procéder aux essais :

Technical service responsible for carrying out
the tests :

Date du rapport d'essai :
Date of test report :

Numéro du rapport d'essai :
Number of test report :

Remarques (s'il y a lieu) :
Remarks (if any) :

voir appendice I ci-joint

Société Nationale de Certification et d'Homologation
Département SNCT-H
L.-5201 Sandweiler

UTAC International s.a r.1.
Boite Postale 11
L-6901 Roodt-sur-Syre

04.05.2001

10FA53889B

voir appendice I ci-joint



-3- €13*94/20%94/20*0827*01

Lieu : Luxembourg

Place :

Date : 22 mai 2001

Date : /\
Signature : Pour le Ministre des Transports

Signature :

Paul SCHMIT
Commissaire du Gouvernement

Une liste des documents du dossier de réception présenté a 1'autorité compétente ayant accordé la
réception, qui peut étre obtenu sur demande, est jointe.

The index to the information package lodged with the competent authority that has granted type approval, which may be obtained
on request, is attached.

voir "INDEX DU DOSSIER DE RECEPTION" ci-joint



1.1.

1.2.

1.3.

1.4.

1.5.

1.6.

1.7.

-4- €13*94/20*94/20*0827*01

APPENDICE 1
APPENDIX 1

relatif a la fiche de réception CEE n° ¢13*94/20%94/20*%0827*01
concernant la réception de dispositifs d'attelage mécanique visés par la directive 94/20/CE
to EC type-approval certificate no e13*94/20%94/20%0827*01
concerning the type-approval of mechanical coupling devices with regard to Directive 94/20/EC

Informations complémentaires :
Additional information :

Catégorie du type d'attelage : F
Class of the type of coupling :

Catégories ou types de véhicules auxquels

le dispositif est destiné ou limité : Citroén Jumper, Fiat Ducato, Peugeot Boxer
Categories or types of vehicles for which the device is

designed or restricted :

Valeur D maximale [kN] © : 13,3 kN

Maximum D-value [kN]

Charge d'appui verticale S maximale
sur l'attelage [kg] @ : 150 kg

Maximum vertical load S at the coupling point [kg] " :

Charge U maximale sur la sellette

d'attelage [¢] ¥ : sans objet
Maximum load U at the fifth wheel coupling

point [t] ' :

Valeur V maximale [kN] @ : sans objet

Maximum V-value [kN] ¢ :

Instructions concernant le montage du type d'attelage sur le véhicule et photographies ou schémas des
points de fixation sur le véhicule, fournis par le constructeur; informations complémentaires si
I'utilisation du type d'attelage est limitée a des véhicules particuliers :

Instructions of attachment of the coupling type to the vehicle and photographs or drawings of the fixing points at the vehicle given by
the manufacturer; additional information if the use of the coupling type is restricted to special types of vehicles :

Une instruction de montage et d'emploi est jointe a chaque dispositif d'attelage.
Les dispositifs destinés au montage en série dans la construction de véhicules ou de carrosseries ne doivent pas
étre nécessairement accompagnés d'une instruction de montage et d'emploi.



1.8.

-5- €13*94/20*%94/20*0827*01

Informations sur le montage de supports ou de plaques de montage spécifiques ' :
Information of the fitting of special towing brackets or mounting plates :

Le dispositif d'attelage ne peut étre fixé qu'aux points de fixation prévus et autorisés par le constructeur du
véhicule et avec les moyens de fixation éventuellement prévus.

Remarques @ : sans objet
Remarks ' :

Note explicative et récapitulative des extensions réalisées

Explanatory and recapitulatory note of delivered extensions

sans objet

Tas i S

s
a5

B 2y

@ Biffer la mention inutile.

' Pelete where not applicable.

@ Le numéro de réception CEE par type figurant sur le présent document doit comporter tous les symboles décrits 4 1'annexe
VII de la directive 70/156/CEE, telle que modifiée en dernier lieu par la directive 92/53/CEE. L'élément de construction

roprement dit doit étre marqué conformément aux prescriptions de la directive particuliére applicable.

prop q P p

"' The EEC type-approval number appearing on this document shall consist of all sections outlined in Annex VII to Directive 70/156/EEC, as last amended by Directive
92/53/EEC. The component itself shall be marked as prescribed in the relevant separate Directive.

® 8i les moyens d'identification du type comprennent des symboles ne convenant pas pour décrire les types d'éléments de
construction couverts par la présente fiche de réception, ces symboles doivent étre représentés dans la documentation par le
symbole "?" (p.e.: ABC??123??).

"' 1f the means of identification of type contains characters not relevant to describe the component types covered by this type-approval certificate, such characters shall be
represented in the documentation by symbol : "?" (e.g.: ABC??71237?).

'Y compris des informations concernant la possibilité d'utiliser des sellette d'attelage pour le guidage forcé de semi-remorques.

“" Including the information concerning the use of the fifth wheel coupling for the control of semi-trailers,



GRAND-DUCHE DE LUXEMBOURG

Luxembourg, le 22 mai 2001

MINISTERE DES TRANSPORTS 19-21, Boulevard Royal

L-2910 LUXEMBOURG
Tél. 478-1 - Télécopieur 241817 - Télex 1465 CIVAIR LU

REFERENCE : No e13*94/20%94/20%0827*01

ANNEXES :
INDEX DU DOSSIER DE RECEPTION
INDEX TO TYPE-APPROVAL REPORT
Numéro de réception CEE : €13%94/20*94/20+0827*01
EEC type-approval number :
1. Procés-verbal d'essai : 10FA53889B
Test report :
- Rapport technique: Pages 1 et 2
- Index du dossier : Annexe A - Page 1
- Informations techniques: Annexe B - Pages 1 & 2
2. Dossier du constructeur : 306 216
Report of manufacturer :
- Fiche de renseignements du constructeur: Pages 001, 002
- Dessin du dispositif d'attelage: Page 003
3. Autres documents annexés : sans objet
Other documents annexed :
4. Date de délivrance de la réception
initiale : 30.08.2000
Date of issue of initial type-approval :
S. Date de la derniére délivrance de
pages révisées : sans objet
Date of last issue of revised pages :
6. Date de la derniére délivrance d'une

fiche de réception révisée : 22.05.2001

Date of last extension :




T| I h en g el‘feSte uten elektrosett 0

Produsent: WESTFALIA-AUTOMOTIVE GmbH Westfalia-bestillingsnummer: 306 216
Fiat-bestillingsnummer: 46 216 202

Godkjennelsesnummer etter direktiv 94/20/EF: el3 00-0827

Klasse: F Type: 306 216

Tekniske data: maksimal D-verdi: 13,3 kN
maksimal stgttelast: 150 kg

Bruksomrade:
Bilprodusent: Citroén Fiat Peugeot
Modell: Jumper Ducato Boxer

Kassevogn/kombi, lastevogner; ogsa 4x4
Typebetegnelse: 237?777, 23????7?7?, 23?7?7777 maksimal stattelast:100 kg
24477777, 2477?7?7°7°7, 247?7?7?7?7?7?7?, Z??7?7????  maksimal stattelast: 80 kg

Henvisning: pa4x4 kjgretayer ma tilhengerfesten ikke monteres med medfglgende
M14x1,5x55 og M14x1,5x140 bolter, men med M14x1,5x80 og M14x1,5x160
bolter. Et sett med boltene kan fas under:

Westfalia delenummer: 906 216 650 002; Fiat delenummer: 46 216 205.

Pa dette tilhengerfestet kan man montere koplingskuler med holdeinnretning (klasse A50-X) og
boltkoplinger (f.eks. klasse C50) - ogsa i forbindelse med vekselplatesystemer.

Pa varebiler/kombibiler er det kun tillatt & montere boltkoplinger i forbindelse med
vekselplatesystemer.

Avstanden mellom koplingspunktet pa koplingkulen med holdeinnretningen eller paen
boltekopling og paskruningsflaten ma vaere minst 70 mm og maks. 204 mm bakover, samt
maks. 35 mm opp, og maks. 32 mm ned fra de gverste festepunktene "d" .

OBS! Pa lastevogner- og kasse/kombikjaretgyer i ovennevnte bruksomrade med et
understellnummer (fra ca. oktober 95) som er stgrre enn:

Modellserie Kjaretayident.nr.:

M1A 05 eller 15 - 209891
C1lA 05 eller 15 - 209789
L2B 05 eller 15 - 209925

ma tilhengerbukken monteres som beskrevet i bilaget .

Pa kasse/kombikjaretayer med et understellnummer som er mindre enn det som er angitt
ovenfor, ma man i tillegg montere forsterkningssettet med Westfalia-delnr.: 306 142 650 002
eller Citroén-delnr.: KN22078A eller Fiat-delnr.: 46 234 363 eller Peugeot-delnr.: 004795.
Palastevogner med etunderstellnummer som er mindre enndetsom er angitt ovenfor, ma man
i tillegg montere forsterkningssettet med Westfalia-delnr.: 306 151 650 002 eller Citroén-delnr.:
KN22067A eller Peugeot-delnr.: 004796.

41



Generelle henvisninger:
For kjgringen gjelder oppgavene fra bilprodusenten med hensyn til tilhengerlast og
stgttelast, verdiene for tilhengerfestet ma ikke overskrides.

Tilhengerlast [kg] x bil-totalvekt [kg] x 9,81

F | for D-verdi-b i :
ormel for D-verdi-beregningen Tilhengerlast [kg] + bil-totalvekt [kg]~ 1000

= D [kN]

Tilhengerfestet ma bare brukes i kombinasjon med en koplingskule med holdeinnretning eller en
automatisk boltekopling, til & trekke tilhengere med tilsvarende trekk-kulekopling eller
trekkstangring. | kombinasjon med en koplingskule med holdeinnretning skal det brukes
lasteholdere som er tillatt for montasje pa koplingskuler.

Annen bruk er forbudt. Bruken ma tilpasses veiforholdene. Ved bruk endres bilens
kigreegenskaper. Driftsinstruksen fra bilprodusenten mafalges.

De festepunktene som er godkjent av bilprodusenten som standard ma overholdes.
Nasjonale retningslinjer om godkjennelse av monteringer skal overholdes.
Denne monterings- og driftsanvisningen skal legges ved bilens dokumenter.

Monteringshenvisninger:

Tilhengerfestet er en sikkerhetsdel og ma kun monteres av fagfolk.

Enhver endring hhv. ombygging av tilhengerfestet er forbudt. De medfarer at driftstillatelsen
opphgarer.

Isolermasse hhv. understellsheskyttelse pa bilen - hvis det finnes - i omradet for
beereflatene pa tilhengerfestet skal fjernes. Blanke karosserideler og hull skal forsegles med
rustbeskyttelseslakk.

Driftshenvisninger:

Alle festeskruene pa tilhengerfestet skal ettertrekkes med foreskrevet tiltrekkingsmoment etter
ca. 1000 tilhenger-km.

Koplingskulen skal holdes ren og smgres med fett. Hvis det imidlertid blir brukt
sporstabiliserings-innretninger som f.eks. Westfalia ,SSK*, ma koplingskulen veere fri for fett.
Falg henvisningene i de respektive driftsinstruksene.

Sa snart koplingskulen pa et eller annet sted har nadd en diameter pa 49,0 mm eller mindre, ma
tilhengerfestet av sikkerhetsgrunner ikke brukes lenger.

Bilens tomvekt gker med 32 kg etter montering av tilhengerfestet.

42



Monteringsveiledning:

1)

2)

3)

Skru av de bakerste skruene til det bakerste bladfjeeropptaket til venstre og hgyre ved "a".
Trykk pluggene 6 til venstre og hgyre innitilhengerfestetsl rarender.
Hold tilhengerfestet 1 under kjgretgyet og skru fast skivene 15x28x2,5 og skruene
M14x1,5x140 med distansrgrene 2 ved "a".
Tiltrekningsmoment: ved "a" for M14 [IID Nm +10 %
Skru av de forreste skruene pa bladfjeeropptaket til hgyre og venstre ved "b" .
Skrufastvinklene 3o0g 4 pakjgretayetved"b" , hver med to skiver 15x28x2,5, samt skruene
M14x1,5x55.
Skru deretter fast vinklene 3 og 4 pa tilhengerfestet ved " ¢c" med skruene M10x40, skivene
10,5x21x2 samt mutrene M10.
Tiltrekningsmoment: ved "b" for M 14 [II0 Nm + 10 %

ved"c" forM10 [C35Nm+10%
Skru fastkoplingskulen med holdeinnretning eller boltekopling resp. vekselsystemetved " d"
og "e".
Pakjgretgyer med standardunderstell skal man fortrinnsvis bruke Westfalia koplingskuler
med holdeinnretning av typen 329 057.
Pa kjgretgyer med forsterkede fjeerer og 16"-dekk skal man fortrinnsvis bruke Westfalia
koplingskuler med holdeinnretning av type 329 062.

Ved bruk av koplingskuler med holdeinnretning av type 329 057/329 062, skru disse fast ved
"d" med skruene M10x40, skivene 10,5x21x2 og mutrene M10, samtved"e" med platen 5,
skruene M10x135, skivene 10,5x21x2 og mutrene M10.

Tiltrekningsmoment: ved "d","e" for M 10 Nm + 10 %

OBS! Hvis det monteres andre komponenter her, ma man fglge produsentens angivelser i
respektive monteringsanvisninger, og sgrge at skruelengdene er tilstrekkelige. Platen 5 skal
alltid skrus paved "e".

Endringer forbeholdes.

43



@ Tr e k h aak zonder elektrische uitrusting

Fabrikant: WESTFALIA-AUTOMOTIVE GmbH Westfalia-bestelnr.: 306 216
Fiat-bestelnr.: 46 216 202

Goedkeurnummer vigs. richtlijn 94/20/EG: el13 00-0827
Klasse: F Type: 306 216
Technische gegevens: maximale D-waarde: 13,3 kN

maximale kogeldruk: 150 kg

Toepassing:
Voertuigfabrikant: Citroén Fiat Peugeot
Model: Jumper Ducato Boxer

Kastenwagen/combi, ladevoertuig; ook 4x4
e-aanduiding: 23???7?7?, 23?7?7777, 23?27?7?7?7?7?7? maximale kogeldruk: 100 kg

Opmerking: Bij4x4 voertuigen dient het aanhangsysteem niet met de bijgevoegde schroeven
M14x1,5x55 und M14x1,5x140, maar met de schroeven M14x1,5x80 und
M14x1,5x160 bevestigd te worden. De set schroeven is verkrijgbaar onder:
Westfalia bestelnummer: 906 216 650 002; Fiat bestelnummer: 46 216 205.

Aan deze aanhangbok mogen koppelingskogels met houder (klasse A50-X) en bout-
verbindingen (bijv. klasse C50) - ook in combinatie met wisselplaatsystemen - gemonteerd
worden.

Bij voertuigen met raam en zonder raam mogen boutkoppelingen alleen in combinatie met
wisselplaatsystemen gemonteerd worden.

De afstand van het koppelpunt van een koppelingskogel met houder of een boutkoppeling mag
minstens 70 mm en maximaal 204 mm van het aanschroefvlak naar achteren bedragen, en mag
van de bovenste bevestigingspunten "d" maximaal 35 mm naar boven en maximaal 32 mm naar
beneden bedragen.

Attentie: Bijlade- en kasten/combivoertuigen in boven genoemd toepassingsgebied voor
een chassisnummer (vanaf ca. oktober 95)groter als:

Modelserie voertuig-identificatienummer
M1A 05 of 15 - 209891
C1lA 05 of 15 - 209789
L2B 05 of 15 - 209925

is de aanhangerbok, zoals in de installatie beschreven, te monteren.

Bij kasten/combivoertuigen met een chassisnummer kleiner als boven aangegeven, moet
bovendien de versterkingsset met de Westfalia-delen-nr.: 306 142 650 002 of Citroén-delen-nr.:
KN22078A of Fiat-delen-nr.: 46 234 363 of Peugeot-delen-nr.: 004795 worden gemonteerd.
Bijladevoertuigen meteen chassisnummerkleiner als boven aangegeven, moet bovendiende
versterkingsset met de Westfalia-delen-nr.: 306 151 650 002 of Citroén-delen-nr.: KN22067A of
Peugeot-delen-nr.: 004796 worden gemonteerd.

44



Algemene aanwijzingen:

Voor het rijden met aanhangwagen zijn de specificaties van de voertuigfabrikant m.b.t. tot
getrokken gewicht en kogeldruk bindend; hierbij mogen echter de specificaties van de trekhaak niet
worden overschreden.

Formule t.b.v. bepaling van de D-waarde:

getrokken gewicht [kg] x totaal gewicht voertuig [kg] . 9,81
getrokken gewicht [kg] + totaal gewicht voertuig [kg] = 1000

=D [kN]

De aanhangervoorziening mag alleen in combinatie met een koppelingskogel met houder, of met
een automatische boutkoppeling voor het trekken van aanhangers met bijbehorende
trekkogelkoppeling of trekoog worden gebruikt. In combinatie met een koppelingskogel voorzien
van een houder mogen lastdragers worden gebruikt, die voor montage op de koppelingskogel zijn
toegestaan.

Hetgebruik voor hiervan afwijkende doeleindenis niettoegestaan. Bijgebruik van de trekhaak dient
rekening te worden gehouden met de wegomstandigheden. Bij het rijden met aanhangwagen
veranderen de rijeigenschappen van het voertuig. Gelieve hieromtrent de handleiding van de
voertuigfabrikantte raadplegen.

De door de voertuigfabrikant standaard toegestane bevestigingspunten zijn aangehouden.
Nationale richtlijnen betreffende de montagegoedkeuring moeten in acht worden genomen.
Deze montage- en gebruikshandleiding dient aan de voertuigdocumenten te worden toege-
voegd.

Aanwijzingen voor de montage:

De trekhaak is een veiligheidskritische component die uitsluitend door vakkundig personeel
mag worden ingebouwd. Elke wijziging c.q. aanpassing aan de trekhaak is ontoelaatbaar en
heeft bovendien het vervallen van de homologatie (bedrijfsvergunning) tot gevolg. Isolatie-
materiaal c.q. underbody coating aan het voertuig - indien aanwezig - ter plaatse van de
montagevlakken voor de trekhaak verwijderen. Blanke carrosseriedelen en geboorde gaten
met corrosiewerende lak verzegelen.

Aanwijzingen voor het gebruik:

Na ca. 1.000 km met aanhangwagen te hebben gereden dienen alle bevestigingsbouten van de
trekhaak met het voorgeschreven aanhaalkoppel te worden nagetrokken. De trekhaakkogel
altijd schoon en ingevet houden. Indien echter spoorstabilisatie-inrichtingen zoals bijv. de
Westfalia “SSK” gebruikt worden, moet de trekhaakkogel vetvrij zijn. Hiervoor dienen de
aanwijzingen van de betreffende gebruikshandleiding te worden opgevolgd. Zodra de trekhaak-
kogel op enige plaats tot een kogeldiameter van 49,0 mm of minder ingesleten is, mag de
trekhaak om veiligheidsredenen niet meer gebruikt worden. Door de montage van de trekhaak
wordt het eigen gewicht van het voertuig met 32 kg verhoogd.

45



Montagehandleiding:

1)

2)

3)

46

De achtere schroeven van de achtere bladveeropname bij"a" links enrechts losschroeven.
Stoppen 6 links en rechts in de buiseindes van de aanhangervoorziening 1 drukken.
Aanhangervoorziening 1 onder het voertuig houden en bij "a" met de afstandsbuizen 2, de
schijven 15x28x2,5 zoals ook de schroeven M14x1,5x140 vastschroeven.
Aanhaalmoment: bij "a" voor M14 [TID Nm +10 %
De voordere schroeven van de bladveeropname bij"b" links en rechts losschroeven.
De hoek 3en4bij"b" metelk twee schijven 15x28x2,5 zoals ook de schroeven M14x1,5x55
aan hetvoertuig vastschroeven.
Vervolgens de hoek 3 en 4 bij"c" metde schroeven M10x40, schijven 10,5x21x2 zoals ook
de moeren M10 aan de aanhangervoorziening vastschroeven.
Aanhaalmoment: bij"b" voor M 14 [I10 Nm + 10 %

bij"c" voorM10 35 Nm+ 10 %
Bij "d" en "e" koppelingskogel met houder of boutkoppeling resp. het wisselsysteem
vastschroeven.
Bijvoertuigen metstandaardchassis bijvoorkeur de Westfalia koppelingskogel met houder
type 329 057 gebruiken.
Bij voertuigen met versterkte veren en 16" banden bij voorkeur de Westfalia
koppelingskogel met houder type 329 062 gebruiken.

Bij gebruik van de koppelingskogel met houder type 329 057/329 062 deze bij"d" met de
schroeven M10x40, schijven 10,5x21x2 en moeren M10, zoals ook bij "e" met de plaat 5,
schroeven M10x135, schijven 10,5x21x2 en de moeren M10 vastschroeven.
Aanhaalmoment: bij"d","e" voor M 10 Nm + 10 %

Attentie: Indien hier andere bouwdelen gemonteerd worden, hierbij de instructies van de
fabrikant in de overeenkomstige montage-aanwijzing volgen en voor voldoende
schroeflengtes zorgen. De plaat 5 altijd bij "e" ook mee vastschroeven.

Wijzigingen voorbehouden.



Drag krO k utan El-sats e

Tillverkare: WESTFALIA-AUTOMOTIVE GmbH Westfalia best.-nr: 306 216
Fiat best.-nr: 46 216 202

TillstAndsnummer enligt Riktlinje 94/20/EG: el3 00-0827
Klass: F Typ: 306 216
Tekniska data: maximalt D-varde: 13,3 kN

maximaltstodlast: 150 kg

Anvandningsomrade:
Fordonstillverkare:  Citroén Fiat Peugeot

Modell: Jumper Ducato Boxer

Skapbil/kombi, flakvagnar; aven 4x4
Typbeteckning: 23????7?, 23?????7?, 23?7?7777 maximalt stodlast:100 kg
244727777, 2477?7?7?7?7, 247?7?7?7?7?7?7, Z?7?7?7?7?7?? maximalt stodlast: 80 kg

Hanvisning: Pa fyrhjulsdrivna bilar skall dragkroken inte goras fast med de medféljande skru
varna M14x1,5x55 och M14x1,5x140, utan med skruv M14x1,5x80 och M14x1,5x160.
Skruvsatsen kan bestallas som:
Westfalia-bestéll-nr.: 906 216 650 002; Fiat-bestall-nr.: 46 216 205.

Pa denna dragkrok far dragkulor med hallare (klass A50-X) och bultkopplingar (klass C50)
monteras - aven i kombination med snabbomkopplingssystem.

Vid skap/kombifordon far bultkopplingar endast monteras i kombination med snabb-
omkopplingssystem.

Avstandet fran kopplingspunkten pa en dragkula med hallare eller pa en bultkoppling maste
minst vara 70 mm och max 204 mm bakat fran paskruvningsytan, samt max 35 mm uppat och
max 32 mm nedat fran de 6vre fastpunkterna "d".

BEAKTA: Pa flak- och skdp/kombifordon inom ovan namnda anvandningsomrade med ett
chassinummer (ca fran oktober 95) hogre &n:

Modellserie Fordon-ID-nr.:

M1A 05 eller 15 - 209891
C1A 05 eller 15 - 209789
L2B 05 eller 15 - 209925

skall dragkroken monteras sa som beskrivs i bilagan.

Pa skap/kombifordon med ett chassinummer lagre an ovan angivet, maste en ytterligare
forstarkningssats monteras med Westfalia-komponent-nr: 306 142 650 002 eller Citroén-
komponent-nr: KN22078A eller Fiat-komponent-nr: 46 234 363 eller Peugeot-komponent-nr:
004795.

P& flakvagnar med ett chassinummerlagrean ovan angivet, maste en ytterligare
forstarkningssats monteras med Westfalia-komponent-nr: 306 151 650 002 eller Citroén-
komponent-nr: KN22067A eller Peugeot-komponent-nr: 004796.

47



Allmanna anvisningar:

Normgivande for kérningen ar tillverkarens uppgifter betraffande sléapvagnslast och
stodlast, varvid vardena for dragkroken inte far 6verskridas.

Formel for faststéllning av D-vardet:

slapvagnslast [kg] x bilens totalvikt [kg] « 9,81 _ D kN
slapvagnslast [kg] + bilens totalvikt [kg] = 1000 ~ (kN

For dragning av slapvagnar far dragkroken bara anvandas i kombination med en dragkula och
tilhorande hallare eller med en sjalvverkande bultkoppling, och tillsammans med passande
kulkoppling eller dragtgla. Vad galler dragning medelst dragkula med hallare far endast slapvagnar
som ar tillatna fér montering pa dragkula anvandas.

All annan anvandning ar férbjuden. Anvandningen maste anpassas till vagforhallandena. Vid
koérning med slap forandras bilens kéregenskaper. Beakta fordonstillverkarens bruksanvisning.

De av fordonstillverkaren tillatna standard-fastsattningspunkterna har foljts.
Nationella riktlinjer betraffande monteringen skall beaktas.
Denna monterings- och bruksanvisning skall bifogas till fordonshandlingarna.

Monteringsanvisningar:

Dragkroken ar en sakerhetsdel och far endast monteras av fackpersonal.

Det ar forbjudet att gora andringar resp ombyggnader pa dragkroken. Detta leder till att
drifttillstandet dras in.

Tag bort isoleringsmassan resp underplatens skyddbelaggning (om sadan finns) fran
bilen i omradet kring dragkrokens anliggningsytor. Ytbehandla blanka karosseridelar samt
borrhalen med rostskyddsféarg.

Driftanvisningar:

Efterdrag dragkrokens samtliga fastsattningsskruvar annu en gang efter ca 1000 slapvagns-km
med de foreskrivna atdragningsmomenten.

Dragkroken skall hallas ren och fettas in. Anvander man sakerhetskoppling, exempelvis Westfa-
lia "SSK” maste kopplingskulan vara fri fran fett. Beakta anvisningarna i respektive
bruksanvisning.

Da kopplingskulans diameter pa nagot stélle ar 49.0 mm eller mindre, far dragkroken av
sakerhetsskal inte langre anvandas.

Bilens tomvikt 6kas med ca 32 kg efter monteringen av dragkroken.

48



Monteringsanvisning:

1)

2)

3)

Skruvaav de bakre skruvarna pa den bakre bladfjaderupptagningentillhdger och vanster vid
"a".
Tryckin pluggarna 6 till héger och vanster in i dragkrokens 1 rérandar.
Hall dragkroken 1 under fordonet och skruva fast med hjélp av distanshylsorna 2, brickorna
15x28x2,5 samt skruvarnaM14x1,5x140vid"a".
Atdragningsmoment: "a" fér M14 [TID Nm + 10%
Skruva av de framre skruvarna pa bladfiaderupptagningen till hger och vanster vid " b" .
Skruva fast vinklarna 3 och 4 pa fordonet vid "b" med vardera tva brickor 15x28x2,5 samt
skruvarnaM14x1,5x55.
Skruva sedan fast vinklarna 3 och 4 pa dragkroken vid " ¢" med hjalp av skruvarna M10x40,
brickorna 10,5x21x2 samt muttrarna M10.
Atdragningsmoment: "b" féor M14 CTI0 Nm + 10%

"c" for M10 CRANm + 10%
Skruva fast dragkulan med hallare ellerbultkopplingen resp. snabbomkopplingssystemet vid
"d" och"e".
Pa fordon med standardchassi anvands foretradesvis Westfalia dragkula med hallare typ
329 057.
Pa fordon med forstarkta fjadrar och 16"-déack anvands foretradesvis Westfalia dragkula
med hallare typ 329 062.

Vid montering av dragkula med héllare typ 329 057/329 062 skruvas dessa fast vid "d" med
hjélp av skruvarna M10x40, brickorna 10,5x21x2 och muttrarnaM10, samtvid " e" med hjalp
av plattan 5, skruvarnaM10x135, brickorna 10,5x21x2 och muttrarna M10.
Atdragningsmoment: "d", "e" for M10 Nm + 10%

BEAKTA: Omandrakomponenter monteras har, maste man beaktatillverkarens anvisningar
irespektive monteringsanvisningar och dven se il atttillrackliga skruvliangder finns. Plattan 5
skall alltid skruvas fast vid "e".

Med forbehall for andringar.

49



H d k| H Olown ICZ€e be: wyposazenia elektrycznego
Producent: WESTFALIA-AUTOMOTIVE GmbH

Nr zamowieniowy firmy Westfalia: 306 216
Nr zamoéwieniowy firmy Fiat: 46 216 202

Numer zezwolenia wedtug wytycznych 94/20/EG: e13 00-0827

Klasa: F Typ: 306 216

Dane techniczne: maksymalna wartos¢ D: 13,3 kN
maksymalne obcigzenie podparciowe: 150 kg

Zakres stosowania:

Producent samochodu: Citroén Fiat Peugeot
Model: Jumper Ducato Boxer
Samochody dostawcze / pojazdy kombi, pojazdy ze otwartg,
skrzynig tadunkowg; rowniez pojazdy terenowe 4x4
Oznaczenie typu: 2377777, 2377?7777, 237777777

maksymalne obcigzenie podparciowe: 80 kg

Wskazéwka: w pojazdach 4x4 nie nalezy tgczyC urzgdzenia zaczepowego przy pomocy
zatgczonych $rub M14x1,5x55 oraz M14x1,5x140, lecz Srubami M14x1,5x80
oraz M14x1,5x160. Komplet srub mozna otrzymac pod symbolem:
Westfalia nr. zamoéwienia: 906 216 650 002; Fiat nr. zamowienia:

46 216 205.

Do tego haka holowniczego mozna montowac kulki sprzegowe z podparciem (klasa A50-
X) i sprzegta palcowe (np. klasa C50) - réwniez w potgczeniu z uktadami ptytek
przemiennych.

W pojazdach dostawczych skrzyniowych / pojazdach kombi sprzegta palcowe wolno
montowac jedynie w potgczeniu z uktadami ptytek przemiennych.

Odlegtos¢ punktu sprzegania kulki sprzegowej z podparciem lub sprzegta palcowego
od powierzchni przykrecania moze wynosi¢ do tytu minimalnie 70 mm i maksymalnie 204
mm, a od goérnych punktéw mocowania "d" maksymalnie 35 mm do goéry i maksymalnie
32 mm do dotu.

UWAGA:W w/w zakresie stosowania w pojazdach z odkryta skrzynig tadunkowg
i samochodach dostawczych/pojazdach kombi o0 numerze podwozia (od ok.
pazdziernika 95) wigkszym niz:

rodzaj modelu nr. ident. pojazdu:

M1A 05 albo 15 - 209891
C1A 05 albo 15 - 209789
L2B 05 albo 15 - 209925

nalezy montowac hak holowniczy jak opisano w instrukciji.

W samochodach dostawczych/pojazdach kombi o numerze podwozia mniejszym niz
podano wyzej, nalezy dodatkowo zamontowaC zestaw wzmacniajgcy 0 numerze czesci
Westfalia: 306 142 650 002 lub nr czesci Citroén: KN22078A lub nr czesci Fiat: 46 234 363
lub nr czesci Peugeot: 004795.

W pojazdach ze otwartg skrzynig tadunkowg o numerze podwozia mniejszym niz
podano wyzej, nalezy dodatkowo zamontowacC zestaw wzmacniajgcy 0 numerze czesci
Westfalia: 306 151650 002 lub nr czesci Citroén: KN22067A lub nr czesci Peugeot: 004796.

50



Zalecenia ogoéine:

Informacjami miarodajnymi odnosnie jazdy sg dane podawane przez producenta
samochodu wzglednie obcigzenie przyczepowe i obcigzenie podparciowe, przy czym
wartosci parametrow haka holowniczego nie mogg zosta¢ przekroczone.

Wz6r do obliczania wartosci D:

Obciazenie przyczepowe [kg] x ciezar catkowity samochodu [kg] = 9,81
Obcigzenie przyczepowe [kg] + cigzar catkowity samochodu [kg] 1000

=D [kN]

Urzgdzenie haka holowniczego moze byC uzyte tylko przy zastosowaniu kulki sprzegowej z
podparciem lub samoczynnego sprzeg+ta palcowego do ciggniecia przyczep z odpowiednim
kulkowym sprzegiem pociggowym lub tez zaczepem pociggowego. Za pomocg Kkulki
sprzegowej z podparciem doczepiaC mozna transportery tadunkow (przyczepy), ktore sg
dopuszczone do montazu na kulce sprzegowe;.

Zakazane jest stosowanie innego rodzaju sprzegiet. Jazda musi by¢ dostosowana do
warunkow drogowych. W czasie holowania przyczepy zmieniajg, sie parametry jazdy
samochodu. Nalezy przestrzegac zalecen zawartych w instrukcji eksploatacji samochodu,
dostarczonej przez producenta.

Podane przez producenta pojazdu punkty mocowania, ktore posiadajg seryjne dopuszczenie, sg,
zachowane.

Nalezy przestrzega¢ narodowych wytycznych dotyczgcych potwierdzenia zamontowan.
Niniejszg, instrukcje montazu i eksploatacji nalezy dotgczy¢ do dokumentow samochodu.

Zalecenia dotyczace montazu:

Hak holowniczy jest elementem wptywajgcym na bezpieczenstwo jazdy i moze zostac
zainstalowany wytgcznie przez personel wyspecjalizowany.

Niedopuszczalne jest wprowadzanie jakichkolwiek zmian w konstrukcji haka holowniczego.
Prowadzi to do wygasniecia dopuszczenia do stosowania.

W przypadku obecnosci masy izolacyjnej wzglednie ostony podwozia w miejscu
przylegania haka holowniczego nalezy jg usung¢. Nieostonigte miejsca karoserii jak rowniez
wywiercone otwory nalezy pomalowac farbg, antykorozyjng.

Zalecenia dotyczace eksploataciji:

Wszystkie sruby mocujgce haka holowniczego nalezy dokreci¢ po przejechaniu ok. 1000 km z
przyczepa.

Kule sprzegta nalezy utrzymywac w czystosci i smarowac. W przypadku stosowania
urzgdzen stabilizacyjnych, jak np. system “SSK” firmy Westfalia, kula sprzegta nie moze byc¢
nasmarowana. Nalezy stosowac zalecenia zawarte w odnosnych instrukcjach eksploatacii.
Jezeli w dowolnym miejscu $rednica kuli sprzegta bedzie wynosita 49,0 mm lub mniej hak
holowniczy nie moze by¢ uzywany ze wzgledow bezpieczenstwa jazdy.

Po zamontowaniu haka holowniczego waga pustego samochodu zwieksza sie 0 32 kg.

51



Instrukcja montazu:

1)

52

Odkrecic z lewej i prawej strony tylne $ruby tylnego uchwytu ze sprezyng ptytkowa przy
"
Wetkng¢ zatyczke 6 z lewej i prawej strony w koncowki rurowe haka holowniczego 1.
Przytrzymac¢ hak holowniczy 1 pod pojazdem i dokreciC przy "a” za pomocg rur
dystansowych 2, podktadek 15x28x2,5 i sSrub M14x1,5x140.
Moment dokrecania: przy "a” dlaM14 CII0 Nm +10 %
Odkrecic z lewej i prawej strony przednie Sruby uchwytu ze sprezyng ptytkowa przy "b™.
Przykreci¢ do pojazdu katowniki 3 i 4 przy "b" kazdorazowo za pomocg dwoch
podktadek 15x28x2,5 i sSrub M14x1,5x55.
Nastepnie przykreci¢ do haka holowniczego kgtowniki 3 i 4 przy "¢" za pomocg Srub
M10x40, podktadek 10,5x21x2 i nakretek M10.
Moment dokrecania: przy "b" dlaM 14 130 Nm+ 10 %

przy "¢"dlaM 10 C35Nm+10%
Przy "d" i "e" przykreciC kulke sprzegowag z podparciem lub sprzegto palcowe wzgl.
uktad przemienny.
W pojazdach ze podwoziem standardowym zaleca sie stosowanie kulki sprzegowej
z podparciem Westfalia typ 329 057.
W pojazdach ze wzmocnionymi resorami i oponami 16" zaleca sie stosowanie kulki
sprzegowej z podparciem Westfalia typ 329 062.

Przy stosowaniu kulek sprzegowych z podparciem typu 329 057/329 062 przykrecic je
przy "d" za pomocg srub M10x40, podktadek 10,5x21x2 i nakretek M10, jak rowniez
przy "e" za pomoca ptytki 5, Srub M10x135, podktadek 10,5x21x2 oraz nakretek M10.
Momentdokrecania: przy "d”, "e™ dlaM 10 Nm + 10 %

UWAGA: W przypadku montazu innych komponentdéw przestrzega¢ wskazowek
producenta w odnosnych instrukcjach montazowych i zwroci¢ uwage na odpowiednig,
dfugosc srub. Zawsze przykrecac ptytke 5 przy "e".

Zastrzega sie mozliwos¢ wprowadzania zmian.





